: USED PER
GROUP, PART NAME and DESCRIPTION R| FARI CAR MODEL
L | NumBER _
s 523|524|533 534
1.000 - ENGINE (LESS ACCESSORIES, CLUTCE AND CLUTCH HOUSING)
Engine (use with Delco Electricel Equipment)................ 214001 | 1 1
Engine (use with Delco Electrical Equipment).......c.c...... 214002 1 1
1,020 -~ ENGINE SUPPORT INSULATOR - REAR
Botalnor s ver . b e L F 21 aE] 1
1.100 - CYLINDER ELOCK
Blo{:k " 5049 P 8 90 8B FEEE PSS S8 SN PP S S SN * 8B 8 B B0 SRS TEE N - 21]4003 1 1
1.110 - CYLINDER BLOCK END PLATE - REAR '
Plate (use with Delcc Electrical Equipment)....ceeeceeccoese 2140061111
1.310 - CRANKSHAFT THRUSTWASHER
Shimi 0003‘.‘---.---t.#ct---t-tfr--.--.ttt-t...tt.crrct.-inii 211“391 *
Slirger, 0il (use with 214389 Timing Gear)e..c.ceeee.easees.| |21H330 1
1,360 - FLYWHEEL |
Flywheel (incl. Ring Gear and Pilot Bushing)(use with Delco
Elecuicaol eqlipment)'-l-l-Illll'.“Il‘l‘...""...'.'--hl.l‘.‘l. Eluooh 1
Ring Gear (use with Delco Electricsl Equipment).............| [214005 |1
1,110 - PISTONS
NOTE: ZEngines with Engine Numbers followed by the letter
W' have .010 Oversized Pistons,
Pleton with Pin (Std.) ... ... ivic [ Y eeeen..| |2AH369 6 6|
Piston with Pin, .0l0 Oversize....... after L e 6 61
Piston with Pin, ,020 Oversize.......{ XEngine No.\........ 21&371 b - 61
Piston with Pin, .030 Oversize....... 5343047521 [ tevnnn. 214372 | 6| | 6}
Piston with Pin, .00 Oversize....... | e 1T 6 6|
. :
1,415 - PISTON RINGS |
Ring, Compression, Upper, Std............ [ 1 ke 214392 L1 6|
Ring, Compression, Upper, .Cl0O Oversize,, ...l |21k393 «| wf
Ring, Compression, Lower, Stde.......... ; fter | s 214397 4| 6
Ring, Compression, Lower, ,0l0 Oversize.. Engine No SR 21k %B ke
4 5337549737 | '
534-3056302 g
Ring, 011 Control, Sth.....ecevscesescens .e..| |2aWho2 41 6
Ring, 0il Control, ,010 Oversize......... iehs 214403 it
cf . J
1. 417 - PISTON RING SETS - OIL CONTROL
Ring Set (Std. to .009 Oversize)(Chrome)¥* ... cccecvcececcccea 213971 | 1 1
Ring Set (Std. to .009 Oversize)(Chrome)¥*.......ccceccu.ue. 213976 1 1
Ring, Top Compression PLetoN.....ceeececocescocrsecs ceeod |2amoBL | M| 6| U] 6

*As Required
*#A1 80 Used On 1951 Models 1




2 USED PER
GROUP, PART NAME and DESCRIPTION R EART CAR MODEL
£ NUMBER -
: 523|524|533 |534
1.117 - PISTON RING SETS - OIL CONTROL (CONT'D,)
Ring, 2nd Steel Section Compression PistoD................| |213986| 4| 6| 4| 6
Ring, Steel Section 0il Control Pleton..e.cccecveceacccans 213991 L1 6| 4| 6
Ring Set (.010 to .C29 Oversize)(Chrome)¥™. ...ccecveeececcaes |213972] 1 1
Ring Set (.010 to .029 Oversize)(Chrome)*¥....cceeecececnsss |2L3977 1 1
Ring, Top Compression PistoN.....eeeceeceocosecssas ceeeeeesl |213982| U| 6] B 6
Ring, 2nd Steel Section Compression PAston.......e.e......| |[213987| 4| 6| 4| 6
Ring, Steel Section 0il Control PLetole.....eeeseecese.--0o] |213992| H| 6| 4| 6
Ring Set (.030 to .039 Oversize)(Chrome)®* .. . . i.ciies o 2139731 1 1
Ring Set (,030 to .039 Oversize)(Chrome)**....c.cccceeeees..| |213978 1 1
Ring, Top Compression Piston...... G besaniesiEus e 213083 L1 6| 4| 6
Ring, 2nd Steel Section Compression......cececevccscencccss 213988 | 4| 6| ¥| 6
Ring, Steel Section Oil Control Piston...cceccececcececececs 21399 Wi 6| 4|6
Ring Set (.O4O to .0MG Oversize)(Chrome)**. .....cceceeeeee.es| |2139TH| 1 1
Ring Set (.O4O to .0U9 Oversize)(Chrome)*¥...ccccceeeccacass| |213979 1 L
Ring, Top Compression Piston.....cceccccececccccccccncccce 21398h 4| 6| 4| 6
Ring, 2nd Steel Section Compression Piston.......ccc..e0.. 21398 L1 6| 4| 6
Ring, Steel Section 0il ContTol PistoN.e.....ecececesees.o| |213994| H| 6| 4| 6
1.500 - CAMSHAFT
Cemshaft (Timing Gear Surface 1 7/32" LoBg)e...veeconereeees| |AB3IBT 1
1,600 - TIMING GEAR '
Gear (on Crankshaft)(Teeth 1 5/32" Wide)e.o.eoeeosevoeeessss| |214389 1
Geer (on Camshaft)(Teeth 1 1/16M Wide)e..ceoveecceconnesen ..| |21u388 1
1,610 - TIMING GEAR COVER
GOV@I‘ (1335 Plug)noottnn.--t-rr--rqunt-ooto-niti---t-'-n---- Elllllo-{ 1
Plug, 7/16"1—2'”l Hx-iiﬁiiiﬂ'..l‘lﬁii...l'-..l.‘""-“.-.‘........‘I'. 208817 1
2,200 - OIL PUMP
PuNP (G&St II‘DH Body)-tqtitnntntlt.l-- sees too 0o ce s cevssnase all'lag 1
POlp (C88t ITOR BOAY ) uvvone cocesonnnsas. soonssasmnsssenssss |21H129 1
2.205 - OIL PUMP BODY |
BOW (cagt Iron)"ll""'---..--i..‘..'.l'...-.‘.“..'I‘.'I-Il. a-h'l}O 1
BOd-y (G&Bt Iron).l.".l-......-.'.I.Il-'."l-..‘..-....‘."--I‘ 21h.131 1
2.210 - 0IL PUMP DRIVE SHAFT
Shaft and Rotors (use with Cast ITon Bod¥)eeeoecoccocscecess 214132 1
5,040 - EXHAUST PIPE
Pipe--t-i---—--vit---tn--i'iiqlllli-linitit-l!-rln-o-:-:ttnna B 212951 1 1
Pipe..-..“'.-..‘.."'..Il-.....'.-""'l..".....‘i"l-..'-‘.t. B ﬂzg% 1 1
Sleeve and’ C]‘amp Kit??i!f'i.Il-ﬁ-.'"li.."'t".."-i'-'fﬁi‘.."' 21)-'.2 1 1 1 1
Coneists of :
l - ———— Sleeve
2 - 209744 Clamp
5.070 - TAIL PIPE |
Deflector (use with Spare Wheel Carrier).....eeeeceecec...o. A[213569| 11

**Also Used On 1951 Models




GROUP, PART NAME and DESCRIPTION

hm = 3 m W

PART
NUMBER

USED PER
CAR MODEL

P

523| 524|533 (534

6,000 - FAN
Fan QQI"‘-'!‘."G"‘I‘!Illl.liliﬂ.ll“'ﬁ"l.‘ll.-I.'.i.'ﬁ.*‘

6. 400 ~ RADIATOR

B-adiﬂtor.....--------..-. L BN BN B BN R BN B R B B O BN R TR R R R RN R RN OB OB B R R R R R

6, 410 - THERMOSTAT

Thermostat (opens at 1802 F)(for Permanent Anti-Freeze only)
Thermogtat (opens abt 160 P2 = . 0w i

6,480 - RADIATOR SHROUD
Shroud (incl. Hood Iock Latch Panel)... ... ... . . .. .
6,490 - RADIATOR GRILLE
Bar, Upper Grille Center (om Hoo0Q)......ccececesoveenceocnns

Scre‘w.‘..'.I.‘..-....‘.l.'."l..i-ii.‘.fi'.l.rl.itl.... *® @

Hutl .iitiI!lI---.;.-F.'I.'.#‘ * e %a 990 00H 0P 8P B0 o ae P Pper e SR

Bar, Upper Grille OCuter, Risht.. ... ... i iics oo
Bar;: Upper Grille Outer, Left......ccicecon st coolio.
Bolt, 120D 3 /o By, HAd |, oL .
Lockwagher, A /1. ®at. Booth, | .o . o 0 0 e
Screw with L/W (to Stone Deflector Panel)e.....ceeeeeee...
Medallion (k) o oo 00, o v e e

H'ﬂ.t.. T e B s PO D e e DS D e e

e ® P O w FS O %o 8 e R

* 9 8 %000 P e PR PR B BE e R e e

Bar, LowWer Grille Center.. ... .. ... civsicSc i i v =
Bolt, 1/4#-20 x 5/8" Tr, Hd, Cr. Rec. Chr. Brt............
Lockwasher, 1/88 Med. .. ... ... . . o 2. 0
H'u.t' 1/“’”""20 Hx.-----v-;--q-----tq---r-------.---o- ----- LR )

Support Bod, Lower Grille Bar,.....d.v...cevisianicinorins

Screw".. *e 0 FOS O PO PSR TS RS ee P BT BB RN & 5% &9 & O F b s b aF 8

Hutlili.i.itll!ci.int- *SO 9 2 ® PO RS 0P PP LSS G P B ea et By osee e e e

Bar, Lower Grille Outer, Right.....co0cveee...
Bar, Lower Grille Outer, Left......

Screwtul-nltllt----t-t-- S &0 g0 P T FF TN O PSSO ou O 00 SR OPRES

- & 5% 9o ¢ B2 & B O TR O EE T BG B B

Hutl ® o0 e T o9 g pooe® e pE s * 8 7 g o8 & >0 00 B8 80 e O 88

6,492 - STONE DEFLECTOR PANEL - FRONT

-8 9% " ® 9 8% »

Pwel.'ll‘.-"lii'..'l.ll.'.i..‘-.ii.-lll!i...'Il'ii.'iit'lil
screw.l--.l..I_I'i.I--.-.lnu.n..nt.-iati'itiiiini-l-tritniv.
Speednut.""!I"."-.l..-.‘iidiilll."'Ill...‘.'.‘_y...".l

Screw...... PRSP P T e B ST S B PD P OE CRT S P R TESeE PO WS o F ® ¥ B

Nutl'i*iil'llii " PP O TP Y SR DS Cs eSS e P o e B

Spacer (Stone ShiBJ.d tO Bmper)l---- 29 & F 80 50 008 PP B e sw .o o0
IMPORTANT NOTE: Visually check if car is equipped with
Delco or Auto-Lite equipment.

All Auto-Lite parts, with the exception of
the Chaseis Wiring Harness, are listed in
the 1951 Illustrated Parts List,

1.222 - STARTING MOTOR

St&rtig MOtOr (DBlCO)..--.-tiﬁll....-'-- Pee o0 ve ®ew * 8 e 55 ap =@

W bd bd td td bd bd bd i WO bd od b b0 b b0 b Y &0 WO

ot od o d B

213941

213376

21 Lo6Y
214063

213519

213613

205680

207093

213850
213851

- A i

206334
213616

o T ey SE il TR

— N

213818

FFEFFHFODPOFFMPDODOFEFWHEDD FEEHGR -

n = o\

FEFPFOMNDFHFODPODPDHEWEHD oo
FFERPFPFODOFRFRDROMODEWEND R RA

N o0
N ow

FEFFRPODONHEODODODHEWHEN = oo

nNn /oW

**Also Used On 1951 Models




o B, e B o ST W & e
3 -__-‘_-:},_._N..:‘:_.x__;1;.,._,?,?1&&‘;.,**,__;..&__3}1&3::}._,

: USED PER
GROUP, PART NAME uand DESCRIPTION IR EARS CAR MODEL
| : s 523|524|533 (534
7.222 -~ STARTING MOTOR (CONT'D,)
B‘Olt' 1/2""131'.1 1/1"“ Hx‘ Hd-.----v.-tt tttttt ¢es s e s sesn s B ------ 3k 1 1 1
gtud; 1/2%-13% 5 3/o0.00 x PN = - . Blaakz02| 1|1 1|1
Loc}cwaaheri 1/2“ Med'l-t--tilli -------- . P o * ® = & o8 v 8 00 sa w0 B-__""'" 2 2 2 2
Hutl 1/2“_13Hxn ----- LA L L S R K BB R R B BY S R A N RE N R Y R N RN RN NN N R ) B ------ 2 2 2 2
7.224 - STARTING MOTOR ARMATURE
Armature (Delco).......covecevunsos LON M eSena e o ....|Bl213819 | 1|1|1|1
7.236 - STARTING MOTOR BRUSH |
Brush (Delco).. . ... ... . e e Sl = .... Bl20ogsok | 4| 4f 4L
7.238 - STARTING MOTOR COVER BAND
Band (Delco)...... s e S ... ...|'Bioogoli 4| 111 13
7.242 - STARTING MOTOR DRIVE HOUSING
Housing (Delco)....... o ey s e .../ Bl213820| 1| 1| 1|1
7.2 - STARTING MOTOR BENDIX DRIVE
Bendix Drive Complete (Auto Lite)(Folo-Thru Type Drive)*®, .. 213621 1| 1
m'iv& Msaﬂblylltll‘itt'ttfdi'liliiiitﬁ g R S S " 5 & & 5 B P 32138ﬂ 1 1 1 1
Leverl‘ Shaftl-- ------- > s b 8 80 & = B s 8 & 8 50 ® ® 52 % B B S F BB & B 3‘213822 1 1 1 1
Spring, Shift Lever. ... ... .. - 2C.. <Delcoh..ccvnn..... Bl 2136230 11 A (1|1
| Support,  Shift lever Spyineg. .. (.o | oo aliinivic, ﬂausz YL X 1
B Pluncer andLink....................: s i 213825( 1| 1| 1| 1
g 7.265 - STARTING MOTOR SOLENOID
3 Switch, Solenoid............ e e i 3213326 1l 1A
': comctort s o s B se v ® s 06000000 PeBsencssnes e | oAl S T 21-3827 1 1 1 1
Fut, Terminal, 3/8"-16 Hx., (5/32" Thick)...., /Delco \..... J| Bl 208234| 2| 2| 2| 2
Nut, Terminal, 3/8"-16 Hx, (1/4% Thick)..... e s ceveed Blmmm===] 11| 1] 1
; Nut, Terminal, No. 8-32 HX............. sccie ] eone Jf B —==-—-| 1] 111
Yo, Py
' | 7.270 - STARTING SWITCH
Bwitch (Delca), . ..o il o ol ceese-ol Bl20TU6U] 2] 1] 1] 2
T.300 - DISTRIBUTOR
matrimtorl‘.i"lli-#l‘--l‘i-l-i.i-.-" ',_ ‘\ o 8 & & F F 8 8 B & = 3.21388 1 1
mstributoro ------------ ‘-..i'l-ililiii De]. ------------- 33830 1 1
Lock Glip."'i"i"'l.fiiﬁ-'.tfd'li..l!-il 4 co >'. - F 9 e a8 * % * 8 @ 208253 1 1 1 1
Nut, Terminal, No. 832 Hx.,.....cc0.. : P e - Ll
& : J
**Al8o For Prior Models With Auto-Lite Equipment
4




: USED PER
GROUP, PART NAME and DESCRIPTION x| FARY CAR MODEL
' | NUMBER
: 523|524|533|534
7.302 - DISTRIBUTOR CAP
Cap, - i o e NG e e Bl 213831 | 1 1
Cer Sl e e S B| 208254 1l 1
Bage, . - o {Delco | ...... S ey et e Bl 213832( 1 1
Base,....... s e e S o e B B| 213833 1 1
Bushing, 2. ... .. e s e e aEomEvi T o Bl 208259 111|111
7.308 - DISTRIBUTOR ADVANCE ARM
Arm . o o e . e N B 213834| 1 1
AT o o e o s SRR S G e e Bl 21 3835 1 1l
Bolt, 1/4"-20 x 2" Fil, B4, Sl......... abeleo oo : gl----—- 1|1 1}1
Fat....... ol s e - . I BAaes 1aln
<
7.310 - DISTRIBUTOR BREAKER FPLATE
Bagte, . . i .../ Bl2os261| 1] 1] 1] 2]
Lead, Ground (incl. "‘emin&ls)............... Deleo L oinn Bl 208267| 1| 1| 1| 1|
Lead, Terminel Connector (incl. Termincls)... c..... Bl 2082681 1| 1 1kl
7.36 - DISTRIBUTOR BREAKER POINT SET |
Point Set..... e s e s ..... r N e osns e cws|- Bl 208520 |- |
Screvw...... Byeagaltar o e e e e e s Bl20827T1] 1| 1/1}| 1
Fat.... .. App S o I Delco St .| Bleogete| 1| 1| 1| 1
Clip.....-. Spripgg | ... oAt sl e R R e B{ 208273 1| 1| 1| 1
Screw, Contact Plate ...c.cccc.c.. " ) ereerceericeen Bl 208274| 1| 1] 1| 1
7.3.8 - TISTRIBUTOR CONDENSER
CondBngeY s it s IR N Bl 208275 1| 1| 1] 1
Screw, FNo. 832 x 3/16" Rd, Ea, ... Deleot ... g ------ 111
Lockwasher, E‘Fo EMed, .. .. T coe| Bl mmmeea 11 X114
g 3214 - DISTRIBUTOR DRIVE SEAFT AND GOVERNOR
Shaft and Plate............. i PN S 213836( 1 1
Shaft and Plate, ......cco0veeene St 213837 1 1
Goverror Weight............ e e 208277 2 2
Governor Weight............... S e 213838 b i
Sorine. . 0 e o e S e o Atk 2
Spelbp.. . o oo oo gleico s 23sol | 2| | 2
Plate, Weizht Hold Down.............. et 208279 1| 111} 1
Spacer (Plate to Base)............... SrvmpiGe T 208280 1| 1| 1| 1
Lockwasher,........... e e e L 208281| 2| 2| 2| 2
But, Bo: 10=32 -Bx, ... o inei : css e tstes el B e —— 2| 2| 2| 2
. 2
7. 330 - DISTRIBUTOR DRIVE SEAKFT COUPLING
couPling ----- ® 9 s ® o v e rmuan . . e ; a8 % s e s omea * " ® " 8 v s w ® 3‘331}1 1 1 1 1
Pin.. ... {Dﬂc“}............ .... ......f B2138k2| 1| 1| 1] 1




it o e = L T e -
b et L P e LA S e T 5
1]

: USED PER
GROUP, PART NAME and DESCRIPTION . RARL CAR MODEL
5 NUMBER -
s 523{5241533 |534
~ 7.330 - DISTRIBUTOR DRIVE SHAFT COUPLING (CONT'D.)
SpACeT. . uevennn .. i e Bl 208280| 1| 1| 1| 1
Shim (.005 Thick).....coeeennnen. Delcol .. . .. e Bl 20828l | *| *| *| *
Shim (.010 Thick)........... .. . | nlogspsp] *| w] | &
7.332 - DISTRIBUTOR CAM
Cam and Shaft......coceueenn- S Yo e e Bl 213843 1 1
Camiand Sheaflee..cccneavecsneess Del sa s seanbmeuae e Bl2L 3B 1 1
Wick (An Cam). . .viiceiiivonivn yretco, ... |Booogogrl 1l 1l
B-O'bor. ----------- s o as oW & 8 a ve=ae \ J s 9 9 9 "B O ETENE S e - B' 208285 1 1 1 1
'{,33& - DISTRIBUTOR VACUUM CHAMBER OR CONTROL
control...l.-l-t-'.'ll..i..t'.li'.l't'l’.li-l.t.icll.l.'-'l‘&.il B m38h6 1 1
anbrol. . oo . ool .. ...l Sdieisiicieie o BIABEREL I 1] 1Y
Screw, No. 10-32 x 1/h% Rd, Ha, Sl..[ to ot gl----- 2| 2| 2] 2
LOCkWtheI', H‘O. 10 Hed. ----------- B&Be . 41'}910 &.-J-. T T SR 2 2 2 2
Screw, Fo. 6-32 x 3/16" B4, Ha, Sl..{ to .- O feveed Ble———=} 1] 2] 1|2
Lockwasher, No. Ened...............im o : veves Bl mmmmm= 3 e R P L s
7.338 - DISTRIBUTOR VACUUM CHAMBER OR CONTROL SPRING
spring- --------- 2 O 80 eSO B es N B e BRSNS ~ N\ eceossrvse Pe v e oaw . e 80w 213814'8 1 1
Sieing. o . - e iipan | Ba13sigl |1 1
00@11m (Plug)t-rtvl‘-ll-ln ..... 4 G1M$lb-.-'i-.--i.iiii.- mszgl 1 1 1 1
Gaaketiﬂtil'-i..-i-iiiiiqIIIC'. L & &« & F 9 * & % & & & g8 " 8 " e 208292 1 1 1 1
: | !
7.3%0 - DISTRIBUTOR VACUUM CHAMBER TUBE
TUDE. e e evee.. o o Clin s T e J B 2akoog| 1 1|
Tu'bellillilii-l'l-l-l-'-l-..ill {Delco} ® & 9 % % a " 8" " 8" s 0w s " > T 2 @ 8 B gzluo}.o 1 1
.34 - IGNITION COIL |
GOili.vtttnl----tictt ------ -ﬂ-iiﬂfﬂiit’( \"_‘"‘i"l' 203293 1 1 1 1
Bolt, 1/4"-20 x 5/8" Hx. By oo ceremensd B = 2] 2] 2| 2
Lockwasher, 1/L4" Int, Ext. Tooth..... ceeeseecnee Bl=———=es| 2| 2| 2] 2
Hutt 1/1}“ m Hx’.ﬂillliili.liitiititi e S e P 0 s eaew G ey 2 2 2 2
Hut T&rlninal, BO. 10-_)2 Hx----.c sevave s eessas e eese R 2 2 2 2
Lockwasher, No. 10 Ext, Tooth........ e Lot ————| 2] 2| 2| 2
C]'Empi Teminal'.'iF#ﬁlli"..i.iiiiig Delco >--o-:--¢o.¢ 205291|‘ 2 2 2 2
Strap' Hountingti!-a-cutqincliﬂtcnlr--i * 80 v e 2 8" a0 B 208295 1 1 1 1
] screw! 019-“113‘-. P &5 P9 te B OF RS S BS *® o oo e s s s e B OO BB e B 203296 1 1 1 1
Bra‘cket uounting‘!#-'.tlﬁ ...... .- e §F = ¥ 8w - o & & * o 0 90 F a4 b B 213035 1 1 1 1
BOlt' 5/16“-18 X 1/2' ch Hd-.---r--t- s e 00 spe B e B o e 2 2 2 2
Lockwasher, 5/16% Ext, Tooth.........\ Jeavnaiisesd Boee—aeal 2} 21 21 2
7.3%60 - IGNITION CAEBLES
Cable, Secondary (High Tension)(Delco)........oovvveuun......| B 208588| 1 1

. ®As Required




: USED PER
GROUP, PART NAME and DESCRIPTION rR| PART CAR MODEL
:_: NUMBER
s 5231524 {533 |534
7.360 - IGNITION CABLES (CONT'D,)
Cable, Secondary (Hizh Tension)(Delco)e.e..eeveceeseese.....| B|21394T 1 1
Hipple (at coil).t'i'l.'lI"i...III-I-I.'#I.'.-IQ ------ [N B B 203589 1 1 1 1
cab].B. Hol 1 spa-rk Plug.-t-ﬁ--tiilll!i-ltititnniitia ------ . 8 21390 1
cable' Ho. 1 sm'rk Plng‘.tlll.'l--'ﬁ‘r*.ll‘--¥i¢ ------- *® o 90 o0 21390 1
ca'ble' HOQ 2 sp&rk Plugt--tn--nl--nii--t'-'t----r--------"-i 213905 1
cable' Ho- 2 SPMk Pl‘g".-.t.'l‘lt.#--...i'..l.'ll.l..il'.. 33906 1
cable' ﬂo. 3 %&rk Pl%tib'i.l‘ilﬁ'..l.iilﬂii.ﬁ‘lih.'.t'l'l. 33907 1
cable| Ho. sPark Pllg'll'-'I...'ﬁ"'ilIO'Q-'."‘!".."'.I.-" asgog 1
c&b19. HO. SP&I‘k Pl"g..------..--....---...----..--..---.r 213905 1
Cablo, No. 4 Spark Plug. .. .. .c.ccocesse -ssmcesesesonsesessaal. 1213908 1|
%ble' EO‘ 5 Spark Pl‘% .............. & & g o o 0 B 6o e o9 O e b b "D a3905 1
cable. m. 6 spark Pll:gt.lﬂ.-..I#Q'-i....‘-i"llii'....‘l‘..l. 21%;9 1
Retainer Complete, Ignition Cable....cceccececccceccccncrassl |[21LH098 1
cable Set ------------------ P o 8 & & » & » P o & 2 F >0 & P 5 B 9 3 e "8 & 8 & 9 21%82 1
Cable Set = v - o Lo ml e R ....| |21k033 1
7.400 - GENERATOR
Ganerater (Dedeo) o - i ki B|213853| 1| 1{ 1|1
- 7.402 - GENERATOR ARMATURE
Armature (DBleo). i it i s ik BleoggB Y 1 LA L g
7.420 - GENERATOR BRUSH
Bmﬂh (MIM)IIII.'I-I-Iii-ll.!l-iIli-Qi-Q--.'_li#-If‘-. ------- BE].}SSB 2 22 2
7.428 - GENERATOR DRIVE END PLATE
Pl&te (Delm)lli'-iiiiﬂiiiﬁﬁ iiiiiiiiiiiii & & = & » » B 89 P & » = » & 5 % 5 & B m8308 1 1 1 1
7.434 - GENERATOR DRIVE PULLEY
- ¢
Drive Bulley.. ' .. . ... ... . s Bl 213856 1| 1| 1} 1
Fan e P Delcor = o0 B 208%19| 1| 1| 1| 1
7. 465 - GENERATOR BRACKET
Bracket - o 0 = ao Lo DAl o S B 214011| 1 1
Bracketbt. . . - i et s Deleo > = = = J B 214012 1 1
7.470 = GENERATOR VOLTAGE REGULATOR
Regulator... .. iv.iu.. Sl e s e R e B 213857) 1| 1| 1| 1
Screw, Terminal...... crieeiner e oA Delen Nl un g e : 320332. BBl B
Blemp. . ici i aseien s S el e J B 208324 3| 3| 3| 3
7.510 - BATTERY CABLE bl o
Cable, Battery to Starter Solemoid (Delco)................. Bl213M9|1]afa]1




:. USED PER
GROUP, PART NAME and DESCRIPTION R PARTY CAR MODEL
f:__ “NUMBER
_I;s# 523524 |533 ﬁ34
7- 525 - HORN RELAY § ___."-":::?.f.
RBI&F -------- " os e ® o 08P s O ST FE ST 25 s P RS PES N FE e OO R e e [ 21LH~70 1 1
? 7.553 - HEADLIGHT SWITCH
,I; switch '''' [ L B 3 AR B L BN N S B R S RN R R BN OB R WX N OB N OB N B B R A R OB N B NN BN OB R T OB R RN OB R R B A e W B 2133m 1 1 1 1
Connector, Headlight Fuse Feed Cable.......ceo00vceeueeeanees B|2L330T|( 1|2 (2 /12
| 7.560 - PARKING LIGHT
Light; mght (1353 B\Jlb and cabIE)i-ilil.illi..iliiiliii-il. B a3377 LX)l
Light, Left (less Bulb ard Cable)e....cceeeveceve.. e | Bl223378|1|1({1]|1
Screw, No, 10-1€ x 1/2" Ov, HA, Cr., Rec. TaDe.oovvnn.... | Bl———- g| 8| 8|8
f SPQEdm-It---t-----'t % 2 0 &9 & 580 a0 a0 8 * o & = & s & » & & » & g B « 0 » & g% - 9 » B m?@} g g s 8
Body, Right (Chrome)...... e e o Bl213726|1|1|1|1
:5 Body, Left (Chrome)......... Seieeh e e s e S T e Bl213727| 1|1 1|11
7.563 - PARKING LIGHT LENS
e . . lalomselelghg
E I"enﬂl Left--------- -------- 90 00 v eBer s 00 e 00800000800 senss B 213729 3 B B B R B
f Gasket, (S oo Lol nnn e Lo Do Ges s esa i sme s s | BRSO B2 2452
!I scre“ HDG 6_'30 X 3/8“ Pd'. Hd-o Cr. Bec. Tapn---.--.--.--.- B . g 8 3 g
7.568 - PARKING LIGHT CABLE
Clempd SolB e 0 ....| Bla3mg| 2| 2| 2] 2
£ Terminal, Eﬂelet Type, No. 10 Hole, 1L-16 Gauge Wire......| B| ---——- el 2 el
4r Sleeve' 9/ " I D X 1“1--‘*--.--- ----- ® 5 80 PP 8O st 8" angs s esnas S B 200‘995 2 2 2 2
t | 7.570 - TAIL LIGHT
| | Light, Tail and Stop, Rlght....c..veesvesen.n.. s Bazwel ykalaly
Light, Tail and Stop, Left.......... Sl et b s e B2 3303 Y X T L
' - Pad Hounting-o--t.-----....- -------- 5 S 8 85 P TS0 S BE s BE® B 21-3305 2 2 2 2
i : Scraw! HO. 8.15 X 5/8“ Rd’ Hd cr- Rec.........ﬁ.......... B L e S 8 s S 3
% SPeEG-nuti-uontiii-n-lln--0-_----¢tt.l-f ---------------- - s s 89 99 B 213731 . 8 s g S
| 7.5T1 - TAIL LIGHT BODY
Body, Right (incl, Cable and Socket).......... e sk Aaarzeiyl 1l 1)1
i Body, Left (incl. Cable and Socket)............. L i Bl 213733| 1| 1| 1| 1
E 7.572 - TAIL LIGHT LENS
b Lens, Right (incl. Reflex Button)e........eoeeonrnnonnnn... B213734 1| 2| 1] 2
Lens, Left (incl. Reflex Button).............. ............ ; 3213735 111 1
‘T Gasket +t® 8 F 2 0P S S0 OB s PP O R TE TSP I TE 8t & s a D o ¥ o0 8% o0 g " 213737 2 2 2 2
Screw, No. 6-32 x}/h" BE A Cr. Rec.. s o oo Yhgiss el gl 2l ¢
g




: USED PER
GROUP, PART NAME and DESCRIPTION R EART CAR MODEL
L | NumsER
' S S 523| 524| 533|534

7.57% - TAIL LIGHT BULB

Bulb, 6-BV, 21/3 C.P., D.C.c......c i ieerksaicnauane il B|201361| 2| 2| 2| 2

7.652 - CIGAR LIGHTER

Lamp, Cigar Lighter...... e e Shme oo e e B alhags 112

Bulb' &SVI 1 C.P-’ sls..'-!ll.ll..'.ii'....l.i.l-.l-.I‘""f.‘ B 201 2 1 1 1 1

7.700 - CHASSIS WIRING HARNESS - |

Harness (use with Auto-Lite Equipment).......eoeecescse.-00.] B|213306] 1|1

Harnesgii."i-ill‘.“i. iiiii use m‘th'-‘ e &0 & & 5 08 08 " P e T e "R B 21 858 1 1

Harneasi'i#..i.'lii ------ » DEI'CO h- lllll '-'..;I".'I‘.'i. 21 87 1

Harness.'ll-..'l-.l"l-‘-"'l Equipment & & & = 8 & & &5 ® w9 . . » iit-'-z‘ 2114‘288 1

Harness (use with Auto-Lite Equipment)......cececeececceesee.s| |21U362 ]y &

8.106 - CLUTCH PRESSURE PLATE (THREE SPRING .CLUTCH)

NOTE: Two (Three Spring) Clutches have been used, the

difference being in the Plate, Adjusting Screw,
Washer and Locknut,

Plate (dnel, Gover)e s. . . iiiiiiine vs:eioscencin e el 21371 LA
Bolt.-"'..i.'...‘ﬁ""ilii‘i' *® 0 S " 0 a0 F PO a0 e e N e R 209705 6 6 6 6
Loclﬂfaﬂher, 5/16" By....-n.....-. T R N N IR S W N A ) T o T 6 6 6 6

Plate (use with 1/4" Adjusting Screw)(replace with 213744
Plate)i'-Gl'li.'liliiiilltilil'.ilil'-tti.iilll!.'.l-il-l-l T R 1 1

Plate (use with 5/16" Adjusting SCTeW).....cceoecececceaceoas| [2137TH4|1 |11 |12
Spring (Blue or Pink)(replace with (3) Black Springs)
spriw (BlaCk)-.'l.‘.ll..'.'.i...ﬁi.'l‘.f ® 2 ® o 98 0P 89 RSS 2114'518 3 3 3 3
seat’ SPringp--a.-'--o-. =P 00 @0 00 50 ¢85 00 0000 DR OBes e BB 209777 3 3 3 3
clipint-ltutttt 00 908 @ Se 2 B OS PO OSSP O PS TS PP PP S S PSSRSO R 2137 5 3 3 3 3
Flatwasher, 1% 0.D, x 9/32" I.D. (use with 1/4% Adjusting

screw).ttll‘.'.-.l...l..“l‘.--‘ll * & e 2o & % D 0 =9 29 b S s 0 v e D 209778 3 3
Flatwasher, 1 1/8" 0.D., x 5/16% I.D, (use with 5/16¥

Adjuating Screw)"'l'l...l‘.lliltiliii e 99 &9 280 » &P o9 e o e 207336 3 3 3 3
Screw, Adjusting, 1/4"-28 x 5/8" HX, Hdouveovesoooccneaas| [209T79 | 3|3
Screw, Adjusting, 5/16%-24 x 3/U¥ Hx, HA....coveeeveceeees| |213TH6 | 3|3 |3 |3
LO&nut' 1/14-“-28 Hx.-i-..‘\'.l-....'"' * O =9 a® 9 F % 0w =8 9 e s B 209780 3 3
Docknut, &/ ¥6W - slloge o e e st 0oy s s Bk

8,125 - CLUTCH RELEASE LEVIR

mst Seal..li..ll...."l..'.lll‘""t ® o9 e 0" Po® oo geoe s e P 8 21336? 1 1

8,130 - CLUTCH HOUSING .

Housing (use with Delco Electrical Equipment)......coceeece.s 2342|1111

Platgl cuver (Sid‘e)“!.-ﬁiiihi.i.ilitl#i-itiiit-iit-ililhiiif 213570 1 1 1 1

8,140 - CLUTCH PEDAL

Pedal (incl, Return Spring Bracket)..... -+ (7o una cuevivass Bl2133621 11 1111
Bolt, 5/16%-18 x1 1/2% Hx, Hdo covevnnns Stem | cereseees| Bl-mm==- 1Sy
Loclmaﬂher, 5/16“ Int. TO‘Oth---.---nc-tt ~<P3d&1 .'...'I._".:llil*l .0 - B ------ 1 1 1 1
Hﬂt. 5/16“""18 H.I. mf.--- Seo ev P e RO se e seSY i _.'-Ii.. ev s o0 e B "'“'""'""""""-f,“l 1 1 1

Baffle (incl. Bracket to Master Cylinder)...:.;....j:........... 213'(}}2 3 T Aol ¥
Retaining Plate (incl, Bolts)........... | %o e nbeiuli ] 218508 | Lk 1 Bl i)
LOQkV&ﬂhBI‘ HO. 10 Ext' TOOthq..... s o o0 o e 4 Flonr e o o880 ‘,.r"'""-"'""'" .
N'llt; HOI 16—32 Hx.lul--ql-.n.n--.t-l-iir-_. Pan "«I‘G..il -.' _,J-”'H ****** .

L " .
1 SRR .
. He "R 4
T T Lk
v i . .-;': L
. i g
e s N ,'_'Ii.r'
e
L e
L By A
L e




—— Ceoh Ty ot

mL TR s e

T ——

3 T By L g o el
e e

: USED PER
GROUP, PART NAME and DESCRIPTION Rl FARI CAR MODEL
t | Numser -
s 523| 524| 533|534
8,140 - CLUTCH PEDAL (CONT'D,)
Retaining Flobe, OULeT. .. .. cisoicies i ciescnsssnnnniriane |22%0081 2 XA 1Y
Retaining Plate, Pront (3/8 x 5"). . . ..ieveceecccacenns oo laastir a2k
screwj NO. 10"32 X 5/8" Hx' Hd. Tap--.;: eess 0o v 00 ee et se pee| |TTTTT™ 1 1 1 1
8.155 - CLUTCH PEDAL CROSS SHAFT
Shaft (incl, Lever and Oiler)(use with Round Stem Pedal)....|[ B|213370|1(1| 1|1
Rod, Adjusting (Cross Shaft to Bellerank)..e..eeoceccecoccas 2133101 11 1|11}
Pivot (to Bellcrank)..'-"...-..l.#.... e ® 9° * 9 & 0 D" PO 0P & P e R 213311 1 1 1 1
8,157 - CLUTCH CONTROL BELLCRANK
Bolt, Pivet (incl, OL1er)i . i v i aiecaniens sl 1213996 1)1
8.170 - CLUTCH PEDAL FLOOR PLATE
Pl&tel wper..i....'l.l'l'.‘...l-..'.'.I‘."l- * & s 0 % 6P O oS >89S B ﬂ3297 1 1 1 1
: Pl&te, Lowerl-i'i' 8 5 a8 5 0 8O 09 DO 56O O e E e PE &SSP a8 P eaw B d s b oo B 213298 1 1 1 1
screw"#ﬁtl!iliiﬂ..‘iiil 'li"'"l'l"l-'I.'l.’.l‘.."‘."‘.!'. 20 680 9 9 9 9
Seal Set (incl, Seals, Upper and LoOWer)......cecceeeesscccosss 111111
‘Bumper, Pedal (Stitched. to Lower Plate)..... iash e sitac ..l Blel2B8]0 | 22 22
Dust Seal, Pedal (use with Rectangular or Oval Stem Pedal)..| [213317|2]| 2
Dust Seal, Pedal (use with Round Stem Pedal)................|Bl213704 | 2| 2| 2|2
lRetainer s Podal Seal, Upper,. . . e ... iesecinscsnnnsan s Bl213318 11 1 11111
Retaitior: "Pedal Senl, LoWeY.. . .. ciee tensvonsonnioobons seenl BI2I3AAI 1 1L 1111 L]
Screw' = B ¥ & % W P BB PO "6 L] 2 % " P TFEF O oF B 9 o o & 908 o9 o9 & o9 e oY e o B B 205630 1 1 1 1
Gl&sket Ped’a‘l Sea"l Retalner . 98 & oS e OB F P e e DT ED e e Baw B 213320 1 1 1 1
9110 - TRANSMISSION DRIVE PINION SNAP RING
Snap Ring, .103 Thick, 1 9/32" I.D.......... e sesesasssesanal |2TNZID LW k¥ | ®
9,286 - SPEEDOMETER DRIVE GEAR AND PINION
Pinion (17 Teeth)(Y, 27 Axle Ratio)(Steel).eeceevwneeeenn..oa] (213873 (2|11 |2
Q. 322 - TRANSMISSION AND GEAR SHIFT LEVER INSULATOR KXIT
Kit (for components see Repair Kits Catolog)..e.ecevececeoes 213“53 1 [ee o i o B o |
11,000 - PROPELLER SHAB‘T AND JOINTS
Shaft and Joints (Std, Trans. )(Universal)..e..ccccecooe cveo- B 213‘49'{; Tl )
Shaft and Joints (O/D Trans.)(Universal)e.....eeceee-v......|Al213004 1 |2
301tini.llw‘lll'i.‘...l"ﬂ"-""flﬂ'.'I...ii-'l..'-"ﬁﬂ-l.'.. 313510 h u u h
Lowaaherl 3/5“ Med................................._.-.. ------ l'" l" 1" 1"
Hut"ﬁ'l"ll'.ilﬂ.-‘QI.‘.'.I..llt.llll'.l'.l..ii'l‘.l'-..i' 201859 h u h h
|1 11,002 - PROPELLER SHAFT AND YOKE
Shaft and Yoke (Std, Trans.)(Universal).......ceeeeee-ee-...|B|213499 {1 |1 |1 |1
Shaft and Yoke (O/D Trans, )(Universal)..i....cecececeea-ae.o|A]213500 (1 |1
11,004 - PROPELLER SHAFT COMPANION FLANGE - FRONT
Flme (Univar al) '#l"t!il‘.i & ® 8 & &9 0 B 0 ®W S P B 9w e FEE B e S 213 1 1 1- 1
Flatwa'sherl ﬁg X 1 1/2“ X 3/52“--.--.--'------- oo v s 0o & 2013 1 1 1 1

*As Required
2 10




: USED PER
GROUP, PART NAME and DESCRIPTION R |- FART CAR MODEL
:: NUMBER
: | 523|524 |533 [534
11.004 - PROPELLER SHAFT COMPANION FLANGE - FRONT
Yiockwasher, 348 Ned: - ... ... .. . ... e e sE el Bl
Eut' yu"-lsh‘".'lil".l-i llllllllllll e F & 0 9 9 B e BN - 20131"1 1 1 1 1
11.020 - PROPELLER SHAFT COMPANION FLANGE - REAR
Planse (incl. Shield)(Universal)......ccceeeoovecsosceonone .. (21361111
matwagher"Il.--tiilllﬁﬂiliilﬂliiiiiii.i..l.tliiii"llil' 200h2h 1 1 1 1
Locknut""'.li"libl'llttiili lllll & & & * - 8 @9 * B & F s 0 2P ® 8 * a =" g @ 208017 1 1 1 1
11,030 - PROPELLFR SHAFT JOINT REPAIR KIT
Benalr KIt (Univerasl). ... ... ... ... .. oo S .J| |213%01 | 2| 2] 2| 2
11.035 - PROPELLER SHAFT JOINT BODY
Body (Universal)............ S BoEa e onay e 213502 2| 2| 2| 2
Cover (Universal)......... = s e cossenieal 123603 PIF Sl Al 9
Gasket (Universal)........ i e YooY .| _p2A3HOH| 2f 2] 2| 2
11.037 - PROPELLER SHAFT JOINT BALL AND ROLLERS |
Ball 2nd Rollera (Univwereal).i. .. ... i . .iivi i . iic.. 2135% b 4| 4| 4
Thrustwashar (Universal ), . .. ... . .. ..o, . i..v oo oo 2135060 W Nl Wil
11.03% - PROPELLER SHAFT JOINT CENTERING SPRING AND BUTTON
Button (inel. Spring)(Univereal).. . ... ... 0 .. . . ... 213507 | M| 4| 4| 4
11.040 - PROPELLER SHAFT JOINT COMPENSATING SPRING
Spring (Undwersal). . .. .. ... i ioieiniins I .. |213508| 2| 2| 2| 2
11.045 - PROPELLER SHAFT JOINT BOOT
Boot and Clamp (Universal)....cececoseceanscnrsscnesvaransess | 213509 21 2] 2] 2
12,000 - REAR AXLE
Rear Axle, 4,27 Ratio........ e cevasiiuvasssneeased B 21380LE 1] 40 aNE
12,045 - REAR AXLE DRIVE GRAR AND PINION
Gear and Pinion, 4,27 Ratio (L7 T.%ear, 11 T.Pinion).......d H 213892 1| 1} 1| 1
12.200 - REAR SPRINGS (INCL, BUSHING)
Spring (E@C)rt)(ug 3/14’“ Lgng).------.t---ri-tn-tiirﬁtacnqnid E 213651 2 2 2 2
12,215 - REAR SPRING MOUNTING PLATE
Plate, Right (Export)(use with 213651 Spring)............... B 213719] 1 110

1L




||||||

: USED PER
GROUP, PART NAME and DESCRIPTION R|{ PART CAR MODEL
' ;. NUMBER
s 523|524 533|534

12,215 - REAR SPRING MOUNTING PLATE (CONT'D, )

Plate, Left (Export)(use with 213651 Spring).eee.ceecveceesn... 2137201 1|1 1|1

13,014 - FRONT SUSPENSION UPPER ARM

Bushing (Inner)(after Serial K533-5565, K534-6134)..........| [21M113 4| 4

13,016 - FRONT SUSPENSION UFPER ARM PIVOT - INNER

Pivot..... s oo Lol oglige s 2lEe

Repair Kit {a-f“er Serial K533-5565, 353"‘613”}............. 214311 2| 2
Consists of:

1 - 214112 Pivot
2 - 214113 Bushing
2 = 201101 Sesal

14,120 - STEERING GEAR SUPPORT

Bracket, Upper (Die Cost)(between Inst., Boerd and Steering
GOIW I"-.l-"."....i'-.'lill.i.#.ii. @ * 9 o 0o F 9 v e 8% 9 5 B 8 @ B a3h12 1 1 1 1

14,216 - STEERING TIE ROD

Tie Rod and Ball Stud, Bight (Long)eee.ceveseeeneensnnnnen.o|Bl213430] 12121

15.000 - BRAKE SUPPORT PLATE - FRONT .

Adjusting Cam, Shoe....... T v e e | WP Ry
Loc}masher :/Sll hea" 'ii'l'..'.'lb'lil-i..‘\I!-'l"ﬁﬁ =9 as s el |Tmm—— h h u. h
Nut, 3/8"2 B il e i leeaEye U Ll

15,002 = BRAKE SUPFORT FLATE - REAR

Mjuating Gam] Shoe'lll-tillll!'ll.'l."ilr-iilt ®*e 9 ter 0 a0 BT 213871" h' 1" ll' l'l'
Luckw&ShEr 3/8[‘ Mea"i."i“!'l"!l.i#.'.Il'-'l'lii-‘"C""".l ______ ll- h )-L ]+
H1'1t 3/5“—2}4 HI."'"'.'#.."*."."".l-'l.lfiit'i-li...‘- 201859 l'l' 1; l+ ]4.

15.102 - BRAKE PEDAL

Pedal (Rectanguler or Oval Stem)................... ........ ..| 12095731 |1

Fedal (Round Stem).............. coiveREEsc o oiGe i s BRI I Gl el g Ty

Oller, Brake Pedal Shaft.................................1.. Bi12l4072 (1 |1 |11 |1

15.112 ~ ERAKE PEDAL FLOCR PLATE

Plate, Pedal Opening, Upper.................... ............ o[ B2l 529 X |9 JlL12b ]
screw """""""""""""""""""" LA L EE BLBE R SR ORE B OB BE NT NE R R R R R 205680 ]+ u’ LI’ h‘

Plate (incl. Bumper) Pedal Opening, Lower........ iR i BlEYE 0B Y Y L Y
SCrew.. il Y e i Genomsaas e nsneadesnsiiieine| 205680 061 E 515

Seal (Pachage) Floor Plate.................................. 214215 |1 |11 1

Bumper, Pedal (Stitched to Lower Plate)e.o.ve veveosenn oo o 212570 1°Y |1 |1 |1

Dust Seal, Pedal (use with Rectangular or Oval Stem Pedal)..| [213317 |2 |2 |

Dust Seal, Pedal (use with Round Stem Pedel)................|Bl213704 |2 (2|22

Retalner, Pedal Seal, UppOr.......ceeeceerecececeeeoeenaeans|Bl213318 (1 |11 ]2

- Reteiner, Pedal Seal, LOWOE 2 uie oo s vt oo sl vos s sioreaiiies | BI2133190] 151 1
Screw ..--"'.'-".ll'.l"" lllll .‘“‘..‘ﬁ.'...--......-i. B 205680 3 3 3 3

Gasicet, Pe@a] Seal Retalner........ccevceeces sosorscesecoceslB 21352001 L] Al

e,
L
T 12
ot 1 ool e I
Tt i T
WEAL




: USED PER
GROUP, PART NAME and DESCRIPTION R Pall CAR MODEL
| | NUMBER
: 523| 524|533 |534
16.028 - WHEEL TRIM RING OR COVER
Cover. oo = ics: S e i [ s ..| Al213552| 1| 1
Strepzend Stud. . ., ... .. . e iE e e Al2A3B71| 1] 1
LDGkW&BhBI', 1/1“‘“ Med' ------------- J With " T s T tH e e e A i g | 1 1
Fla.t\'fa.ﬂher, 1/ l""o ---------------- . SP&I‘B B- ® s s ese e ees .A- e 1 1
Nut, 1/4"-20 Hx........... o Wheel | - . .. R 11
Spring, Anti-Rattle................. kca”ier) ....... oo R otEral g
16.052 - SPARE WHEEL CARRIZR TIRE COVZER
coverl iiiiiiii & % 5 5 5 8 & b b B8 & b P s w B e s 0P &0 g s s s e ® s g SO e s e B AJ213295 1 1
16,054 = SPARE WHEEL CARRIER SUPPORT
Sltpport-t--.--t-q--.-q------ ---------- ~ ) L 3213558 1 1
Bolt, 5/16"-24 x 1" Hx, H4......... to e Al---—---| 2] 2
Lockwasher, 5/16" Int. Tooth....... < Frame Lo oo, A= 22
Flatwasher, 5/16" Sm........ erecess |Crossmember | ........ Ao} 2150
Mib, 5/16"%2U Hy Hd. ..... ... ... ceceenns A -mmmme 2| 2
Bolt, 5/16%-24 x 1" Hx, Hd.......... = Nele e o Al ~me e 2| 2
Lockwasher, 5/16% Int, Tooth.......... o e AN~ ol 9
Flatwasher, 5/16" Sm........ccccvcenes 1Bumoer (eeeeen... of Al —=====| 2] 2
Wt /16" -y, . s | RREEREEES ekl essns 0L D
\
16.056 - SPARE WHEEL CARRIER
Carrier (Imel " Stida). . i e e i s el A 2YE5EG T 10T
Pini Hinge'----itit--nicnlll--lc ------- S o 88 TO S S0 se s Tew L - 9 &2].3560 1 1
cOtter Pin’ 1/8“ m&'l-i "l.ll‘-."'-‘.'l"t-'.'-llilt-i ;;;;; L““--—— 1 1
Bolt, 1/4"-20 x 1/2" Rd. Hd, Cr. Rec., Cerrier Adjusting....| Al--—-=| 2| 2
LOCknllt, 1/“"_20 Hz.tn-t..tqbpitll#i-llt ------ . B 0 & e e v B [ ~A| ------ 1" l‘!‘
Hut|_iwhe’e1 Molmtinlg-iiioiititi#.!i'."'.'iﬁtit'iﬁ.iii'rttilt -A?O}]-19 3 3
16,058 - SPARE WHEEL CARRISR SUPPORT BRACKET
Bracket (incl. Bumpers)......... e =i Al213561] 1] 1
Gasket‘*ﬁ#iiiﬁﬁ-lﬂillii-lil iiiiiiiiiiiiiiiiii & % & & & @ & 8 8 & 8 & - w9 A213562 1 l
Spacer (Tubnlax) o oo o 0 o e e Al213563| 2| 2
Bolh, T/U4b=2C-x PM RA. Ha S1.: ... o liee |l oeiii o) Ao saeo|
Lockwasher, 1/h" Med.................... with|l o ..o o Al = =l o
Tatwasher, 2/W0. - - - . SDeck e~ o Aj———--] 2|2
Fut, 1/M-20 Hx, ... ......... e canid b .o Al————1] 2] 2
Screw, No. 1! Washer Hde......e........ =t i, LA OISO S




e e T S PR

s
R L TR e e

s T P e e e o e T S T R e T

e
—.,'_"'.'j-.‘—.‘..::r..".‘_::'._;.:.—".'. e

e,

GROUP, PART NAME and DESCRIPTION

Vm=— 3 MW

PART
NUMBER

16,058 -~ SPARE WHEEL CARRIER SUPPORT BRACKET (CONT'D, )

Beit, 1/8i-c0 211 B, Ha... ... ... e e
Flatwasher, 1/4%, . .. ...... LS L e o
ess
Lockwasher, 1/W', .. ......... S { Deck [ e
Hut} 1/]4“-20% lllll * & & ¥ 9§ * s 5 =0 g oo s e = & 9 Lid - a s * & 5 0 " e
Reinforcement, Rear Body............... e e e e -
LatchiﬂitﬁtGiiiﬁtil.-ililﬂf.'!f.-l -------- t:l-r-:t ------- .o
Spacer (Mubwlar). . ..........-:.c.: cessinge withol o -
Bolt, 1/U¥-20 x 2" Rd. Hd. Sl......... Deck Tid [.....: =
Bolt, 1/4"-20 x 1" Hx, Ed. (use less Deck Lid).......... s
Fl&tﬂ&ﬁh&r, 7/16“...., ..... a5 080 & 8 & 8 P o 9w & % o5 00 2 = 88 0 5000
W&Bher (Rﬂbber).....ﬁ.----.. ----------------- * 8% sh g g8 88 80
Piatwasher, 1/0%.. . . . e
Lockwasher, 1/”" (use with Deck Lid)... = v, . . ... .o
Hut'l‘l/hu'-za on ----- & "o ® 0 a4 o dw o8 Pe P e n ew ® " @ 08 08 F s FE SeD
catch, Latch.""l' ® o & F » & 0 p =2 " a P s " T B S S T & & P8 8 & e 0 80 s e rP PR B P BB D
@pring, Latch Puvll=Beek, ... . i o ..., R S Fecoe
16,060 - SPARE WHEEL CARRIER LOCK AND KEYS
Lock and Key& '''''' o ® 9 00 @ F o® o9 Fed o T erFra® e 0 e e PP oW a8 N 2T e e e
17.000 - FRAME
Frame"..l'... ------ & F ¢ & 0 9 & » &= O 0B BT e O e E b e DR PP PP H O e DTSR
17.010 - FRAME CROSSMEMBERS
Cr(,"esmemberr RO. 1-.1"-..- ..... @ P ?A T OP 0 8@ O TSRS T S o0 e TS S SO B R ER
18,000 - FRONT FENDERS
Nehder (fnckl -Seals) Risht o0 o Lo e o ..o ia
Fendﬂr (iHC].. S'Ealﬂ) Leftngl-o--.-o.n.n.-.c-ttr-to---thttlii
Tie Brace, Yender to Fender....... S LT R RN e AT
18.004 - FRONT FENDER NAME PLATE
P].Elt-e, Nﬂme. “vag&.bond“.... & o F o0 % o 0080 88 S0 e % & 2 ¢ 500 9 PR TR e O e p @
cli‘P (Tubl'llar)f.'lil‘l"‘ii'.l.‘iil-".#ﬁ.'i"i‘-tl‘.'.'.ﬁll'
Plate' Ha’ﬂla, “carsair“«litit--.h-i'.."'--h-'.l'.ltiiiiilli-'
Platei NamEj “d-eI-lu-xeu-n&-t « 8 @ 00> b o8t de 8O0 s s e BSOS S B ST e gD
clip (Tubular) ...... ® o o9 0 e e D HE O e DR e 0 Be Fre ¥ DO 0B 5 e

U W

oo Bl B B

e e SO DD . S

Y S S gy yeT R

A H51

21 3447

21 3kilig

213328
213329
213299

206258
207115
21371
21371
213715

USED PER

CAR MODEL

523|524!|533 534

B 4

2| 2

4| L4

| L

i e

3 B

111

2l e

101

* | *

111

2| 2|-

2| 2

2| .2

1|1

)

11

1111301

111111

e i B s |

3 el e i B

T

2| 2

| *x

21 21 2| 2
e 2

] | & | %

*As Required
14




: USED PER
GROUP, PART NAME and DESCRIPTION R | FEART CAR MODEL

t | NUmBER

s 5231524 |533 534

18,010 - FRONT FENDER SPLASH SHIELD

Shield, Right........ L St o el : 213738 (1|11 |1

18.100 - HOOD

Hood (Prime) i . ... .. ..... .. e a2 LY ]

Anti-Squeak, Rear Cross Brace (3" Long)......ccuvvueuecnnnn JBlaA%m23 | 3|3|3]|3

Brace, Fronty. .. ...... . . e e e S ....|Bl2134s0 | 22| 2|2
Belt wish LIW, . ... ... ... ..; it Beos L . | BARme|2le a0
Flatwasher, 1/4" Sm,.......... { to Geovn o .JBl-——-—=| 2] 2] 2|2
Nut, 1/U9-20 Hx,.............. |Reinforcement| ........ voof Bl==—===—=]| 2] 2| 2] 2

18.110 - HOOD ORNAMENT

Body, Ornament..............-. s iR L Do b 4 Bl213899| 1| 1

DoAY, 0rnaent, o oL i i s ey e aaie e e s S s T e Siin 21 3937 111

Base, Ornament...... = Sl e et ..| B|2139 Il
Screw, No. 10-24 x 7/8% Rd, Hd, Sl....... { Base } B| —-=——- 1]
Lockwasher, No. 10 Ext, Tooth......... eee 130 Body (eveeee Bl=——===—| 1| 1
Bolt. 1/UH-20 x 3/IM Ra. Ha, Or, ReC...:..' .. . Bl o 5| o
Lockwasher, 1/ 4" Bxt. Tooth..... s acaa e . to e Bl = === 2| 2
Bolt, 1/U"-20 x 3/8" Rd. Hd. Cr. Rec...... AHoolif e o Bl i
Lockwasher, 1/4" Ext, Tooth....cccevevn... ; cecocess Blm===—=|1]1

Base, Ornsment.......... Sl o e e e aao e 214106 111
Stud, 1/4%-20 x 1 11/16" Si...... e Baael. ....... 214109 2| 2
Lockwasher, 1/4" Ext. Tooth..... S Yt ———— 2| 2
Fut, 1/4%-20 Hx,...... e |H00G ) vvuenned |====m- o| 2
Bolt with B/W. ... ... ... e litala s 211197 1.2
Bolt with LW = o . L e 1H00d ........ 214108 1|1

Wines Ornement . 0.0 .o i iiaiveisnarini i S Bl 213332 1| 1

Wino. Ornsment... .......... Gl SR LR S s ee-o | 213901 1
Screw with LW o .. ......; R e e e...s| [213910 1}
Wesher (Square)........ccc.ocvens et R 213939 TaedL

Ring, Ornament (Black Plastic)........ i e U MPIBI TR

Bin: Ornament, ol iR il e e e s s e - BI213337%1 1 & 1
Screw, No. W40 x 5/16% R4, Hd. Cr. Rec....... e = Bl eiaob g
Lockwasher, No. 4 Ext. Tooth......ccc.... cesscevssesssssns Bl ——mm=—m 1|1

Nose, Ornament (Black Plastic)...... e Sl

Nose, Ornament (Clear Plastic) ... . ....coiviisiooveresvnnss Bli2132060 2 X

Nose, Ornament.(Clear Plastic)....cceceeeeoacens e 25902 Tl
Drive Screw, No. 6 F1. Hd.. ... i.oiiveieeives nois sl [2096N21L T2 Y1

18.147 - HOOD LOCK LATCH SUFFORT PLATE (OR RADIATOR SHROUD

UPPER BAFFLE) .

Support (Latch Plate to Stone Deﬂectur).f.... e 213488 1| 1/ 1|1
Bolt, 1/4"-20 x 5/8" Hx, Hd........... Suppert | .. ) | (R 2| 2| 2| 2
Lockwasher, 1/4" Ext, Tooth...........{ to Stonel _ . __ .. Bio—ales 5ol ol n
Nut, 1/4%-20 (47" Type)e....covuvunn... Deflector | ........ B.o1ugT| 2| 21 2] 2

\ / :

*As Required

15




i

2 USED PER
GROUP, PART NAME and DESCRIPTION it DART CAR MODEL
'E NUMBER
S 523| 524533 |534
18.150 - HOOD LOCK LATCH (ON LATCH SUPPORT PLATE)
Plate, ... e e e s e L Bl213334| 11|11
18,152 - HOOD LOCK SAFETY CATCH
Catchiiit-liti.rbl-'-ii.-l.ili".-t ------ R T T R S T B R NS R R R le 335 1 1 1 1
SoRinge i oo torlieea by 1y
18,200 - HOOD HINGES
Hinge, Right..e.c.uv.. e e ......| Ble1zkool1l1(1]|1
Hinge‘ Left' & & =& & & & & v & F @ *® & & * & 9% ¥ & F * ®F & 5 0 " 5 8= » = 8 & & &4 = ®* 5 9 * & 0 BB L B 21 3399 1 1 1 l
18,250 - HOOD PROP
Clip (to Stow Away Frop)iident -8ide ). ..o . i s 213761 (11|11
Rivet 21160 x 3/1680Oval Hd, Tubular........ e e ——-l2]12|2]|2
19,100 - INSTHRUMENT PANEL CLUSTER
Cluster (Miles)........ = s e 213921 11
lluater (Kilo)..ooeo. . - Mor oy Rl e R R e e 213922 el
Beakel, Leng Retalner., ... cvsceceicsnioccsonnenssanonces e 120773 Jet ]
19,110 - INSTRUMENTS (DASH UNITS)
Gaugei Fuelt [ TR S S SRR T & % & & 9 8 % 8 n @ W @ % ®W F a8 & B =8 S0 ® 8 = & " P8 e e e D 21 l"OTu 1 1
Genge; Waten TempeTabure. -, ildia, vesisviinonrvaoaiiesonos s 214075 T2
~ Speedometer Head (Miles)......eiceeeceenecreccoceeacnnnnnns 1 l121h076 148y,
bpeedometer Heed :(Kils) ... ... .. cs s o e S e e 214077 YL
Hernesse, Instrument Vcltege Regulator. .....ceccccceeece.. i 214078 1 B
20,000 -~ SHOCK ABSOKBER - ¥RONT
Shock Absorber (Stamped TLO7H0). .. .. e e R e s Bl2l332l e | 2| 2| ¢
Shock Abgorber (Stemped TH40785)(Export)......... S Bl213716( 2| 2| 2| 2
Installation Kit....... Sl D e 6911|111
20.01C - SHOCK ABSCRBER - KREAR
Shock Absorber (Stemped TUOTHL). .. iiicivnovneencscacnoconns Bi2lzaga| 2l olat2
Shcck Absorber (Stamped T OB ) (B Por ) v s scinsmen s s 213717121 2| 2| 2
Inﬂtallatiﬁln Klta * & v » oaw ‘e @ & 8 @ T g % a3 @ F € 9 8 ® F F g F e e F @ = W 000 O e N 70 1 1 1 1 §
| 20.115 - REAR LIGENSE PLATE BRACKET
‘Bracket, Extensgion (use with Spare Wheel Carrier)........... Al213568 |1 | 1
Belt, 1/h% o0 5 3/UIF nd. Hd,0ri Bec, ool s v ionv oo Al——m—n- Lk
Tiochwagher ol TN cois o0 e i i e e e Lk
latwasher, 1/W%, . . .. T i o N =tiiee
Nut’ 1/ l'“-"fo Hx- # % 8 % 8 S8 S G F * S S S S S P ST SI NS e SE"OEe e R A ------ ll )+
20,200 - FRONT BUMPER BAR
IR e B SR S e O R s R PR S S e B e S e Bi213280 41 L1k 1’1
20, 208 - FRCNT BUMFER SUPPCORT
S ibyuiafap weialh oD peo e iy SRS sl S S e e e S A i B 21332 1 Fa B el o |
Support; Cuter, Rizht. .o oo, e e e e i BE2TAs2a o] L=l
16




*As Required

17

: USED PER
GROUP, PART NAME and DESCRIPTION Rl PARLE CAR MODEL
:E NUMBER
s £E231524 1533 |534
20,208 - FRONT BUMPER SUPPORT (CONT!D.)
S.upportl outer'l Leftitl--.--- --------- e 08 9 2 9% ¢ e GO0 B0 0B oewd B 213325 1 1 1 1
20,210 - FRONT BUMPER SUPPORT COVER
NOTE: See Stone Deflector Panel, Group 6,92,
20,250 - REAR BUMPER BAR
Bar.ll#*i.t ---------- ® o8 9 e et et R S ERE S e o8 oo % o0 8t s e W I ﬂll.lTs 1 1
20,252 - REAR BUMFER SUPPORT e
- Support, Inner, Right....... Chne et e R e e e 21k by 3 i o |
Support, Inner, Left......... B O e e e e coes| |2alM1kg T X
Shpport, Outer, Bi=ht. . .. o~ . .. .o ... .. v cee.s| |21lAkg Y
SUPDOTE, ONtBr; Lefh.. . .. . cu.sioiosincson snvsseisaannsns |211250 1 E1
Extension (use with Spare Wheel Carrier)......cc..ec.c.c-.0.| A/ 213H5T| 2| 2
Bolt’ 1/2“_20 X l 3/8" Hx‘ Hd----qt--vltn-------t.- ----- se s e A'_---- 8 8
Fl&th‘&ﬂher, 17/32" s e B e &8 0 SO0 OSSP S0 "e 0SS0 S S s 00 OO0 S eSO s d ] Al ------ 81 g
LOCkwther 1/2“ Illt Toothiciiiiil-.'.---!-l-‘ ----- "o s s ne @ A-—'-—-- 8 8
LOCknut 1/2“"‘20 HI.-.-----.-;-.;-..;.---; ------------- oo @ ﬁ"'""""""" 8 s
20.260 - BUMPER GUARD = FRONT
G'u-ard- ------ ® s+ a0 8908 ®® o s ad s® osSrae s TP F 4t L FO OSSP T s L U Aa2295 2
Guardn‘ ..... T 9 - - & L . @ T o a0 0 o7 B =0 P R 0P o @ - = & F 8 & % &+ 0 s & & B 213326 2 2 2 2
20,265 - BUMPER GUARD - REAR
Guard".'.‘ll‘..i.l..f-.'.‘....'..‘." !.'I'l*-‘"‘l'l"ﬂ"iii" 212295 2 2
Guar@s s SR e cieeceeal 1213226 2| 2
30,041 - REAR FENDERS (PRIME)
Fender (incl, Patch) Right............. e Sl ot e o BlAA33b3l 11|11
Fender (inel. Pateh) Loft. . i o oiinvie susansissinel Bl X3RN Y 11 H X
PatCh’ Fend.er. Right-'-i-vOttt!-titt--o-n-n----tct---tl--ll-' B 23'3336 1 1 1 1
PatChl Fend&r, LEft..iI.'i.l.ltiitililtli..i-'l'.- T8 20 o0 0 00 @ B 213337 1 1 1 1
Bracket, Tail Light Upper, Bloht......cecccecsvcrossnsecacss| Bl A3 1 110 b
Brecket, Tall Light Upper, Left......... SR e cidesenvel Bl21L3330 -1 4 1 LY
Bracket, Tail Light Lower, Right........ e e R .| Bl2133 Y Bl X
Bracket, Teil Light Lower, Left....... ol e JBl21z3zki| 1{1]1]1
Anti-Squeak (to Quarter Panel)(use Presstit.e Cord, Part
¥o. 1C0117)
Eregetite Cord (BOY Roll) . o i s ioiiis saniiianiivens o Ie0 1T x| *| k]
- Cover, Back-Up Light Opening....ccecee.o. ... o e PGl D | alia D
se&l' Covert ----- ® ¢ 9T 50 O WE BT BE e E R &+ 0 0P e s B s SEN B 213709 2 2 2 2
30048 - REAR STONE DEFLEGTCR PANELS (PRIME)
Deflector, Outer, Right (use with Spare Wheel Carrier)...... 4/213553[1}1




'! 3 USED PER

i GROUP, PART NAME and DESCRIPTION R o RART CAR MODEL

-‘ ' ' | NUMBER

1* : 523 (524 [533 [534

J 30,048 = REAR STONE DEFLECTOR PANELS (FRIME)(CONT!'D, )

Deflector, Outer, Left (use with Spare Wheel Carrier).......[A[213554] 1| 1

Screw, No, 10 Washer Hd,........ |[to Rear Fender | ........| A| 205680 * | *

Speednut.......... ol T and Body cececaes A2129TH| *| *

? Deflector, Inner.(use with Spare Wheel Carrier).../.........| A|213585]| 2| 2

{ Bolt, 1/4-20 x 3/4*% Carrisge...... ( to Outer ) .......| al—=-21|g]| g

f Flatwasher, 1/4¥ sm, .. ............ J Deflector voscssd Al mmaema ]l 8] 8

: - Lockwasher, 1/h# Meds . oo ) “and Tive [ cececoss Al mmmmaa g| 8

b Fut, 1/4%-20 Hx,............ b . (Well Support) .......| Al——=a-| 8| &

I Bracket (to Bumper Bar).(use with Spare Wheel Carrier)......| 4/213556| 4| k4

Bolt, 1/4%-20 x 3/W* Carriage....... | Yooeoceoas Al=mmmme| 4| N

Tekwapter, Vlvan, .= ... | ™ Ay

¥ Lockwasher, 1/""" Mede . i oo J gtoRe [ ceecccocs A =mm—m—= Ll 4

But, 1/cog vy o0 0o (PeflechoRi G Ll

| Doflector, Bear SHone.. ... .....c.ccvicesrsrsarsraniosivineesil | 2xhoBl 11

| Bolt with L/W....,......c..c.cuccuu.. [Deflector) .........| |205584 oy

| Nut, 1/4%-20 Hx, Lt....... 1to Brace J’ ———— x| »

Brace, Stone DefleCtOr....cccurvorrcecetonacacncedscannneaes |21L055 212

Bolt, 1/48-00 x 5/B% By, HA....c.o... i oo s
. Lockwasher, 1/4% Int, Ext. ToOthe . euuevreoeneonnmnnnnnns e L)
Buf, L/RV-20 Hy, L6, . .. .l il e ] e 2l e
Seal, Deflector (32 12N Tong).. ¢.cuiuicine. o oo ...l 122056 2| 2
30.050 - BODY SHELLS (PRIME) )
8 ™

Shell = . ldner. | .. {for Polding| = ... Bl 21k216| 1 1

Shell........| Doors | ......... | Rear Seat ceooe . Bl2AUOYY 1 1

: Shell........] &and [.........[for Stationary| .......... Bl21k18| 1 1

?1. shall"""*' »Ded{ Lid,ﬂ 28 seeno00 Rar Seat so 8 eceseo0s BElhelg 1 1

Shell...... .o Jincl. |...|less Opening |.. |for Folding | .....| Bl 214220| 1 1

Shell........ |Doors ...{for Deck Lid [..| Rear Seat ....o Bl 21kp21 1 1

Shell.ecceoe.[ 1688 ) cevsucees {for Folding)l = .o ... .. B| 21 beo2| 1 1

i Shell.cccc...| Doors csecessss | BRear Seat Cviess e 21422 1 1

Shelleceeecoee and }'.,....... for Stationaryl ....cc.... o1 b2ol| 1 1

Shell........(Deck Lid ] ... ... .--] Rear Seat i B Yles 1 1 m

Shell........ |less |..|less Opening | ..[for Folding | .....| Bl 214226]| 1 1 I

ohell........ {Doora}..{for Deck Lic?e} ..{ Rear Seat }, 214227 1 1

30,052 - ROOF PANEL (PRIME)

Penel, Roof Header, .. .. _ . . .o i veoad 2237651 2| 2

Panel, Boof Header....cceveveueceenncnoncnnnns e 213057 11

. 30.054 -~ COWL (CR) BODY FRONT END

: Dowl Completes. . ... icee it e ie v ronsrisinrsio s B{ 213897| 1| 1| 1| 1

30,056 - ROCKER PANELS (PRIME) -,

[ Panel, BIght, .. cecincecincinrenruncncnsionnnrnnonnananceesss B213706f 21| 1|2

E Panel, Left, . o il coccoessscresesas B 213705 1| 1] 1] 1

' SRE W Fler BB i . eosREs] 5l 5] 5 )

*As Required
18

R w‘ :




: USED PER
GROUP, PART NAME and DESCRIPTION | == RART CAR MODEL
L | Numeer
S 5231524533 |534
30,056 - ROCKER PANELS (PRIME)(CONT'D.,)
Anti-Squesk (to Floor Pen)(use Presastite Cord, Part No.
100117)
Pregstite cord' (SO' 3011)."'.'ﬁ.‘iill-il'iliili.iiiilii.l.Il- 100117 . 5 " »
Plug, Rocker Panel Filler Button,....cececoecevccccceconcces 213213| 2| 2| 2| 2
20,064 - DECK LID HINGES AND PRCP
BOlt, Deck Lid PrOP (Prﬂp tO Bod-y)li.iill.ltllliil‘.li..i.l. 213060 1 1 1 1
30,068 - DECK LID HANDLE
springwaﬂher, Lock cylindarn-t--.----...-------....--.rnt. 213801 1 1 1 1
Flatwasher, Lock Cylinder Cover.c...occceccoccescs S i 213917 11 111
30,0702 - LICENSE LIGHT
License Light Complete...c.cocevecccccnccens ( N e Al21355%0 |1 11 1
Bolt, 1/4%-20 x 3/8% Tr, H4, Cr. Rec...... use cecod Al===—==] 2| 2
Lockwasher, 1/4% Int, Tooth............ A with | .....| Al—-=—]| 2] 2
Hutl 1/1}“-20 HI- Lt-----cntunt.-t-rnt-ti-n< SP&I'H > ese e A""“.""'-- 2 2
Clip, Cable (on Inner Stone Deflector)...... | Wheel | ..... Al205359| 2| 2
Bulb, 68V, 3 0.P., 8.C.... .i..c.a.vs.e--.. |Carrier! .....| Al 202600} 1|1
Grommet lon Floor Pan)......vecsveessensnson | Jeoiiu| A 204305 1|1
30,094 - WINDSHIELD DIVISION BAR - OUTER
Bar.fﬂ-I‘lill..."ll.I'i'i‘lll.iltli‘iti.Ii'l.I.'liiliti..ijt 2122% 1 1
30.102 - FRONT DOOR (PRIME)
Weatherstrip (incl, Retainers) Hinge Pillar, Right.....cc... 2al110(1 1 11 1
Weatherstrip (incl, Retainers) Hinge Pillar, Left........... 21111 |1 (111
Screw, No, 8-15 x 3/8" Rd. Hd. Cr, Rec, Tap..cccecceceecnsns —————— | 8| 8| 8|8
30,106 - FRONT DCOR LOCK REMOTE CONTROL AND HANILES
Escutcheon, Bendle (Black)......ccvicivsnesiivnsoasans ......|Bl21348gg | 2| 2|2 |2
30.202 - FRONT DOOR GLASS FRAME AND CHANNELS
Weatherstrip, Stationary Glass, FroNt....ceececeoccesoees ee.o| |21389 |22 2|2
Weatherstrip, Lower Channel (27" Long)e...ccoveececcs.ce.l..| [21HREE|2]|2|2]2
NOTE: The following parts are used with Movable Vent. -
Window Section. e
Freme, Door Window, Right 1o with Vent, | ....|B|213816|1 |1
Freme, Door Window, Left Prime b°°° | Window B.e’t;.*&a..:i.ner< oo | BIELABLIT 1L | )
Freme, Door Window, Right Time © .. [ 1less Vent. Ble13ge0 |11 (1)1
Frame, Door Window, Left J o+ | Window Retainer|[ ....[B|213861 1|1 |1 |1

*As Required

19




: USED PER
GROUP, PART NAME and DESCRIPTION R TARK CAR MODEL
: | Numeer
< 223|524|533 534
30.206 - FRONT DOOR VENTILATOR, FRAME AND GLASS
NOTE: The following parts are used on Vents. with Division .

Bar integral with Weatheretrip Retainer. e
Ventilator Complate; Right. ... . .. iciiviisea B{213862 | 11|11
Ventilator Complete, Left......cccveveveene.. svecseeiasne s B 213863 2 e B el 00 1 B
Weatherstrip, Ventilator Frame, Right....... ceisihan. o .o/ Bl213864 1| 1|11
Weatherstrip, Ventilator Frame, Leftee...coeecerconnn c.....o| Bl213865 | 1| 1]1]|12
Bar (incl. Weather:trip Retainer) Ventilator Division, Righ#{ B|213866 |1 (1|11
Bar (incl, Weatherstrip Retainer) Ventilator Division, Left.|B|21%867|1|1|1]|1

Screw, No. 10-24 x 3/8" R4, Hd. Or. Rec. Tap. (to Frame
Upper)-.----.----..-.. ------- ®es s 000 0Pt serReBrs s el [T 2 2 2 2
Pivot, Ventilator Upper, Right............ cessiessis oo B213BEBL 1l 1 (112
Pivot, Ventilator Upper, Left....... e e e L . Bl213869 | 1]11|1]1
30,208 - FRONT DOR WINDOW REGULATOR
Escutchoon, Hendle (Black) .., i... . .iccreanvsessnearasii ool Blol3UEg 01 a0 | o
20, 302 - WINDSHIELD WEATHERSTRIP
Weatheratrip. .. ..t i . B oo PR T 1
30, 306 - WINDSHIELD DIVISION BAR - INNER
Bar, Division (with Rear View Mirror Mounting Hole)........ .| B| 213878 111
Retelner . Divigion Bar .. ... v . oot e, S 212510 15E B b5 e
30. 354 - WINDSHIELD WIPER CONTROLS
Control ircl, Cablel) . . o . oo o e erlase 1)1
30,402 - INSTRUMENT BOARD
Board (Priﬁe)lti!'I-l--Ili'I.Illl.iiiiiiﬁ#"iiﬁ‘.lrili!.tilii' 32114.019 1 1 1 1
30, Uo4 - INSTRUMENT BOARD GLOVE COMPARTMENT
Box camplete' iiiii ilil.itiill‘il‘i""#l-iiti.llti&".i!i-!llli BEljhlj 1 1 1 1
Screw, No. 10-12 x 1/2" Pan Hd, Or. ReCe T8Deveeecvvoceses Bl —————- 6| 6] 6| 6
Doy GloverBox (PPime ) o o, e e sl B 2131+11+ e B e |
Bumper, GClove Box Doer. ... v i o i e s sl BLEDOB 3G Rl R DD
Flate, Nama,  BHenry Jh . . . i s B 212163 2 (01 2
Speedclip, ..o, .. oL e e e Bl 213115| 3| 3| 3| 3
Hinge, lee BOI DOOI", P-ight.......--.-a..--.---tat-tn---ii- B' 213]416 1 1 1 1
Ednge  «Glove BoXx Door, Lefte, .. .. . cosnessve ioiis ceresa BRI 1R 30 1
Screw, No., 8-32 x 5/16" Rd. Hd. Cr. Rec.. | to R [ B L 4 4ok
Lockwasher, No. & Bxt. Tooth............. | Door o B —-mm- -| 4 L 4 &
Screw, No. &-32 x 5/16" R4, HE, Or, Rec,. [ Hinge to | ... B —~——=- i L L)k
Lockwasher, No, 8 Ext., Tooth.eeeeveeecene { Instrument{ ,..| B -—-— - 4| 4 b 4
Hut! HO. 8_32 Hx-twl---c-nttnunnt ------ e " @ Board- & ® 8 T T 1} ll‘ ll' h
Bumper, Glove BoX Door HiNge...eueeee.ovooeotoosvonsnes J.... Bl 21zugl| 2| 2| 2| 2
Spring, Glove Box DooT Hinge.......e.eeceees i sl Blavalingl a g g g
Hendle, “Glove Box Doob. . o, s o . 0. eunsavinesss.aos BL213HO0T XL 2121 2

20




: USED PER
GROUP, PART NAME and DESCRIPTION ® PAARY CAR MODEL
' | NUMBER
: 523 524 533| 534
30. Yol - INSTRUMENT BOARD GLOVE COMPARTMENT (CONT!'D, )
Screw, No. 6~32 x 1/4" R4, H4., Cr. Rec........ ceescssscsaa|Blrm——==l21]1l1]|2
Lockwasher, Ho. 6 Ext. TootNe.eeoe covecenrcenennns i e eo| Bl===m— 1112
30.503 - REAR WINDOW MOULDING AND FRAME
Frame, Rear Window Opening....... =S ihesicansessisac 2138 1Y
30,554 - FRONT SEAT ADJUSTER GUIDE
Adjuster, Front Seat, Right,.....cecevvcecececccennreeceeea| Bl {21111
Adjuaters Jront Seat, Left. o - ... ~ooa oo G oo | BlCE3282 11 11 1 11
30.560 - REAR SEAT FRAME
Bracket, Rear Seat Back Stop, Right..... Welded to i 21 37 1(111|1
Bracket, Rear Seat Back Stop, Left...... Wheelhousing | .... 2137 168 B B e s
30,602 - COWL TRIM PANELS
P&nBl; Right (En-boﬁsed- card:board).-i-!t.lIiﬂ.l.iit-lllill'tl B 2111]49 1 1 \
Panel, Right | Dinogaur Grained | . ..cc veceeesssccesoseocoesns 211528 1 |3
Panel, Left Cardboard e B e D R e S 211529 11
ranel, Rioht [ Ribbed Gratn.| .. . = . 5 s ciensl 1211H30 1ol
Panal' Left cardboard * a8 ® &8 & a0 * * o 0 @ ® 8 9 9 @ %85 TF 20 00 8 FE 31531 1 1
30,504 - FRONT DOOR TRIM PANELS
Panel, Right.... ( Y eeeeso. |Fibre Matting) .......|B|211153 |1
Pansl, Left..... eesve.o |and Vinylite [.......|B|211154 | 1
Panel, Right.... Seibas Plastic and cevea} BE2LYEERN 17 0 )
Panel, Left..... .+s.o | Dinosaur Vinylite (.....|B|211156 |1 | 1
Pa,ne]., Bightq.... LB BN R " s 99 e B 211159 1 1
Panel, Left..... ve... ) Vinylite - Plain}...... B|211150 | 1 | 1
Panel, Right.... s BB Sl L
Panel, Left..... incl. o {?inylite = Ploated .eoeo|Bl211162 |11 1
Panel, Right...,6 4 Fasteners (..e....... Cloth Lo=--sesvoese Bl211240 (1|1
Panel, Left..... e 9B o lnlovvoln 1
Panel, Right.... e Plastic and S 211532 1
Fanel, Left..... e+eee | Dinosaur Vinylite [ ..... 21153 1
FPanel, Right.... eessss ) Trout Vinylite - ) ..... 21153 111
Panel, Left..... Sheeas Pleated ooeeonl 1211535 1
Panel, Right.... ceees | Cloth Pleated and | .....| [211536 1
Panel, Left..... { ) seese | Dinosaur Vinylite [.....| (211537 1
30.610 - REAR QUARTER TRIM PANELS
Pansl, Right | Fibre Matting| ...... o ...|B|211163 |1
Panel, Left |and Vinylite [ ...... St e o ...0svs|Bl21116Y |2
Panal’ Right Plaﬂ'tic and ® * ® 0000008 s w0 e - eEee e B 211165 1 1
Panel . Tieft ‘Dincsawmr Winylidel -0 - o o0 ..|Bl211166 |1 |1




: USED PER
GROUP, PART NAME and DESCRIPTION R| : PART CAR MODEL
1 | NumBER -
s 523! 524| 533|534
30,610 - REAR QUARTER TRIM PANELS (CONT'D, )
Panel, Right L e s BAIneg ) L
Panel, Left |Vinvlite - Pla—“n}........... ...... e A nTe 1)1
Panel, Right e P21 1
Pavel, Lozt | o - le“}................... ..... .| yaure 1)1
Panel, Right ek i e e s pralea] 1l
penel Tate (1 OMR L e el T n1243| 1| 1
Panel, Right Plastic and G A R e e 211538 aleli o
Panel, Left | Dinosaur Vinyli.te}. 2115 1(1
Panel, Bight [ Trout Vinylite - | cecccccococevccoccncscconees 2115 J|
Panel, Left Pleated } ........ e iesssemeviien e 211541 Lt
Panel, Bight | Cloth Pleated and |.........c-- e w o Jogablin 1
Panel, Left )| Dimosanr Vinylite |....ccceccececcccccccercccs 21151"3 1
Panel, Extension, Right [ e e ...t B211173] 1| 111
Tonci Erienaion Left |Timlits - Blex 1 ..... Bl 211174 1| 1] 1|1
Panel, Extension, Right " Dragon OF | cccoe- S Bl 211175 1| 1| 1
Panel. Extension, Left |Dinosaur VAinglite [ oeee.eseeseseses B211176) 1) 1} 1
Panel, Extension, Right cami A s e Blelia i ) L
Penel, Extension, Left {Cloth}“”_”“““_”_“”_””“ B|2112)+5 1
30,611 - REAR COMPARTMENT TRIM PANELS, MATS AND WINDBEEAK
Panel, Center (Dinosaur Grained Cardboard).. | used less |... 211544 111
Panel, Center (Ribbed Grain Cardboard).....- Deck Lid (...l |211545 111
Panel, Deck Lid Trim (Dinosaur Grained Cerdboard) ... - ..l | 211516 1 =
Panel, Deck Lid Trim (Ribbed Grain CardboaTd)ie. oo e ce oeos e 211547 101
Panel, Wheelhouse Rear Trim, Side, Right ) Dinosaur Grained 711548 1]
Panel, Wheelhouse Rear Trim, Side, Left | Cardboard 211549 1
Panel, Wheelhouse Rear Trim, dide, Right |Ribbed Grain| .... 211550 Tl
Panel, Wheelhouse Rear Trim, Side, Left Cardboard | .... 211551 11
Panel, Side, Rear, Right | Dinosaur Grained use with .o 211552 )2 §
Panel, Side, Rear, lLef? Cardboard Deck Lid .o 21155 11
Panel, Side, Rear, Right [Ribbed Grailn |... Yand Folding 21155 111
Panel, Side, Rear, Left Cardboard LRem’ Seat | ..| |211555 1o
30,612 - HEADLININGS, BOWS AND COVERS
Heedlining (less Bows)(Vinylite)(use with Folding Rear Seat) B{211177| 1| 1|1} 1
Headlining' (less Bows)(Cloth)(use with Stationary Rear Seat) B/211150| 1| 1| 11
30,615 - INSTRUMENT BOARD (PANEL) COVER
Cover (Doric Vinylite).....cccoceeecscoscecccccccercnnccnscs 211556 1
Cover (Trout VAnFlite).....ceocceccseococscsronccoccncoracece 211557 1
Moulding, Upper, Bight.c.c.ooccecerocscoccarannccecccacceces 214289 1
Moulding, Upper, Leff....ceeceococooccccacacccorscsancne ooy 21 4290 1
Serew, No, €32 x 1/4* Washer Hd. (Foundation to Moulding) |214293 3
Screw, No. 8-15 x 7/8" Ov. Hd, Cr. Rec. Tep, (to
Tnatrument Panal) . . et visssceanisisnmbesmersnl | TETH "
Moulding, Lower...... 214291 1
Screw, No. 8-15 x 7/8" Ov, Hi. Or. ReC. Tap....ccceccececel |=7777 x

*As Required

22

S e i




: USED PER
GROUP, PART NAME and DESCRIPTION R RARY CAR MODEL

¢ | Numser

: 523| 524 533|534
30,616 - FRONT SEAT CUSHION AND BACK
Cushion Complete, Seat (Fibre Matting)........ceceoeveeeeee.o| B/|211178| 1
Cughion Complete, Seat (Plastic and Dinosaur Vinylite)......| B|211383| 1
Cushion Complete, Seat (Vinylite - Plain),.......ec.00......|Bj211184 | 1| 1
Cushion Complete, Seat (Plastic and Dinosaur Vinylite)......| B|211180 1
Cushion Complete, Seat (Plastic and Dinosaur Vinylite)......| [211558 1
Cashion Complete, Seat (Vinylite = Pleated)e.....cccovveevas 211559 el |
Cushion Complete, Seat (Cloth Pleated and Dinosaur Vinylite)| (211560 1
Cover, Seat Cushion (Fibre Matting)....... e e e Bl T9
Cover, Seat Cushion (Plastic and Dinosaur Vinylite)....... .o B 211284 | 1
Cover, Seat Cushion (Vinylite = Plain).........ceeceece-0..0|B[211185|1 |1
Cover, Seat Cushion (Plastic and Dinosaur Vinylite).........|Bl211181 2
Cover, Seat Cushion (Plastic and Dinosaur Vinylite).........| (211561 1
Cover, Seat Cushion (Vinylite -~ Pleatod)..e.eceececccocss ool 1211562 8
Cover, Seat Cushion (Cloth Pleated and Dinosaur Vinylita)... 211563 1
Cushion Complete, Seat Back, Right setL L. BiPIYIEEE Y
Cushion Complete, Seat Back, Left |¥ibre Matting ¢ 1 pl211187| 1
Cushion Complete, Seat Back, Right Plastic and .o.oo| B| 211385} 1
Cushion Complete, Seat Back, Left |Dinosaur Vinylite }..... B 211386 1l
Cughion Complete, Seat Back, Right ve..so Bl211198| 1| 1
Cushion Complete, Seat Back, Left |'inylite - Plain}...... B[ 211199 1| 1
Cushion Complete, Seat Back, Right ...s| B|211202| 1] 1
Cushion nglete, Seat Back, Left |'imylite - Plaa“ed}.... B| 211203 1| 1
Cushion Complete, Seat Back, Right Plastic and .e0..o B} 211190 1
Cushion Complete, Seat Back, Left |Dinosaur Vinylite |.....| B|211101 1
Cushion Complete, Seat Back, Right Plastic and ool |211564 1
Cushion Complete, Seat Back, Left | Dinosaur Vinylite ) ..... 211562 1l
Cushion Complete, Seat Back, Right S O RG 111
Cushion Go:fvlete, Seat Back, Left |'invlite - Pleated r " 211;67 11
Cushion Complete, Seat Back, Right | Cloth Pleated and | .....| |211568 1
Cushion Complete, Seat Back, Left | Dinosaur Vinylite [.....| |211569 1
Cover, Seat Back Cushion, Right S e e e U BEST g8 )
Cover, Seat Back Cushion, Left |Xibre “a"“%}..... oot BlANEY | Y
Cover, Seat Back Cughion, Right Plastic and cooee | BV 38T 1]
Cover, Seat Back Cushion, Left |(Dinosaur Vinylite (........ B| 211388 1
Cover, Seat Back Cushion, Right I“ A Plaip be-vec-e-e B 211200| 1| 1
Cover, Seat Back Cushion, Left |' 2viite s Plainp " /7% " | glonizop| 1] 1
Cover, Seat Back Cushion, Right | o o Riataoll 11 1
Cover, Seat Back Cushion, Left |'inyllte - Fleated } Bl 211205| 1| 1
Cover, Seat Back Cushion, B.fl.ghtﬁ Plastic and e e b e lp B 1
Cover, Seat Back Cushion, Left |Dinosaur Vinylite) ........| B| 221193 1l
Cover, Seat Back Cushion, Right /| Plastic amd |........| |211570 1
Cover, Seat Back Cushion, Left |[(Dinosaur Vinylite| ........[ |211571 1
Cover, Seat Back Cushion, Right | SRl 211572 11
Cover, Seat Back Cushion, I.e%t Vinylita = Pleated}”_“” 21157 L g |
Cover, Seat Back Cushion, Right 'Cloth Pleated and | ........ 21157 1
Cover, Seat Back Cushlon, Left |Dinosaur Yinylite} e 211K75 ) §
Cover, Seat Back Side Panel, Right cssesl | 211576 1|0
Cover, Seat Back Side Panel, Left {D-"n“a“«“ “”‘Fntﬁ}..... 21577 11

23

i}

—_———e— e i ——



e T et L e s Y

: USED PER
GROUP, PART NAME and DESCRIPTION k| TORT CAR MODEL
~ t | Numeer
5 223| 524| 5331534

30,620 = REAR SEAT CUSHION AND SEAT BACK
NOTE: The following parts used with Folding Seat Back,
Cushion Complete, Seat (Fibre Matting)......................| B|211206] 1
Cushion Complete, Seat (Plastic and Dinosaur Vinylite),.....| B 211389 | 1
Cushion Complete, Seat (Vinylite - Pleated)......ce.un.... ../ Bl211212| 1/ 1| 1|1
Cushion Complete, Seat (FPlastic and Dincsaur Vinylite)......| B|211208| 1| 1
Cushion Complete, Seat (Plastic and Dinosaur Vinylite)...... 211578 Tolel
Cushion Complete, Seat (Cloth Pleated and Dinosaur Vinylite) |211575 1
Cover, Seat Cushion (Fibre Matting)e...........cc........... B[21120T| 1
Cover, Seat Cushion (Plastic and Dinoseur Vinylite).........| B[211390]| 1
Cover, Seat Cushion (Vinylite - Pleated).................... Bl211213|1|1|1]1
Cover, Seat Cushion (Pleastic and Dinossur Vinylite).........| B[ 211209 1
Cover, Seat Cushion (Plastic and Dinosaur Vinylite)......... | 211580 1
Cover, Seat Cushion (Cloth Pleated and Dinosasur Vinylite)...| [Z211581 1
NOTE: The following parts used with Stationary Seat Back,
Cushion Complete, Seat (Fibre Matting)........ceeeeeve...... Bl211228] 1
Cushion Complete, Seat (Plastic and Dinosavr Vinylite)......| Bl 211301 1
Cushion Complete, Seat (Vinylite - Plain).........ceenv..... o B|211220| 1| 1
Cushion Complete, Seat (Vinylite - Pleated)......cooeue.... J Bl211222|( 1| 1| 1|1
Cushion Complete, Seet (Plastic and Dinoseur Vinylite)......| Bl211216 1
Cushion Complete, Seat (FPlastic and Dinosaur Vinylite)...... 211h8e 1l
Cushion Complete, Seat (Cloth Pleated and Dinoseur Vimiteh 211583 1|
Cover, Seat Cushion (Fibre Matting)e.e.....c..ceeeee.n......q B[211215] 1
Cover, Seat Cushion (Plastic and Dinoseur Vinylite),........| B|211392( 1
Cover, Seat Cushion (Vinylite - Plein).........ecc.veee..... Bl221227 ]| 1| 1
Cover, Seat Cushion (Vinylite - Pleated)e.....o.ocovev.....o Bl211223| 1|21/ 1
Cover, Seat Cushion (Plastic and Dinosaur Vinylite).........| Bl211217 1
Cover, Seat Cushlon (Flastic and Dinossur Vinylite).........| [211584 1
Cover, Seat Cushion (Cloth Pleated and Dinossur Vinylite)... 211K85 1
NOTE: The following parts used with Folding Seat Back.
Cushion Complete, Seat Back (Fibre Matting)................. Bl 2l122k| 1
Cushion Complete, Seat Back (Plastic and Dinossur Vinylite).| B| 211393| 1
Cushion Complete, Seat Back (Vinylite - Pleated)............ B/ 211220| 1| 1| 1| 1
Cushion Complete, Seat Back (Plastic and Dinosaur Vinylite).| B| 211226 1
Cughion Complete, Seat Back (Plastic and Dinosaur Vinylite). | 211586 1
Cushion Complete, Seat Back (Cloth Pleated and Dinosaur

Ninylite). ol i i e 1TREY 1
Cover, Seat Back Cushion (Fibre Matting)e....veveveuennn....l Bl2112 1
Cover, Seat Back Cusghion (Flastic and Dinossur Vinylite)....| B|211304| 1
Cover, Seat Back Cushion (Vinylite - Pleated)...............| B g B i 0 G B B e
Cover, Seat Back Cughion (Plastic and Dinosaur Vinylite)....| B| 211227 1
Cover, Seat Back Cushion (Plastic and Dinoseur Vinylite)....| |21158g 1
Cover, Seat Back Cushion (Cloth Pleated and Dinosaur Vinyl.) 211589 1|




: USED PER
GROUP, PART NAME and DESCRIPTION : el CAR MODEL
_ < O lscalsaslass

30,620 - REAR SEAT CUSHION AND SEAT BACK (CONT'D,)
NOTE: The following parts used with Staticnary Seat Back.
Cushion Complete, Seat Back (Fibre Matting).................|B|211232]| 1
Cushion Complete, Seat Back (Plastic and Dinosaur Vinylite).| B|211395]| 1
Cushion Complete, Seat Back (Vinylite - Plain)..............[ B[211238| 1|1
Cushion Complete, Seat Back (Plestic and Dinosaur Vinylite).| B| 21123k 1
Cushion Complete, Seat Back (Plastic and Dinossur Vinylite).| |211590 1l
Cushion Complete, Seat Back (Clotk Pleated and Dinosaur

vinylite)lnliiil'!tl'.""fi‘"rﬁi'.l..ii#ll‘l"ll-.l-liillii 211591 1
COV&I’. Seat B&Ck cuehion (Fibre H&tting)cr---n-----.-------- B 211233 1
Cover, Seat Back Cushion (Flastic &and Dinosauwr Vinylite)....| B[211396| 1
Cover, Seat Back Cushion (Vinylite - Plain)....cccececeeceocel B 211239 |1 1|1
Cover, Seat Back Cushion (Plastic and Dinosaur Vinylite)....| B[ 211235 1
Cover, Seat Back Cushion (Flastic and Dinosaur Vinylite).... 211592 1
Cover, Seat Back Cushion (Cloth Pleated and Dinoseur Vinyl.)| |211593 1
30,624 - LUGGAGE SHELF TRIM PANEL
Panel (mnoaa‘ur G'rained Gardboarﬁ')i'-i.'.'t'll"--l.liliii.‘ 211591!. 1 1
Panel (Ribbed Grain Cardboard)..c...cc.ececececcccescanseeas| |211555 11
30,626 - SUN VISOR PANELS
Panel (Dinosaur Grained Cardboarad).. .....cceeccocecocacecss .| |211596 2|2
Pan&l (vinylite)ibl-.'l-il-iii'ii.f'lfilil..'.'fi!'li"i-l‘iiﬂ" 211597 2 2
30.630 - FLOOR MATS AND DASH INSULATING PAD
Mat, Front Floor (Gummetal).......ceeeveeeverencancocaasssss| B213UG1[12 (1
Hat] Rea'r noor (Gumeta]-)l-l'1rollllt-litci.liiit.'----llil B 2131;92 1 1
30.702 - BODY WIRING HARNESS
Eameae' mw wirim..‘.-..'-"'-‘-'.-"...‘..."..'.I.---.".-.. 211&53 1 1
20,704 - DOME LIGHT
Light completa-.'ll.‘.I'...'li.lﬁ'.'....!‘.‘!"....'l.i-!.i. 21%13 1 1

Scrawl Ho- 3-15 X 3/8“ ni Hd- cr- Eecﬂ Tap---.--- s moowve T . "l' h“
Housing (incl, Switch and Bulb)......e.cocieveorenncccnnanss| |21 HOLY 11
Liene-and Begel...ii...icciviesinsisnsiscescississinnesriassl 220015 11
Bulbl s_svi 15 GiPil snct-.-r-Ictt-l-i--t--nt---tt.--ttntt-- 21"'016 1 1
30,706 - DOME LIGHT SWITCH
Switch, Automatic (0N PAL1AY) ... . v.ccoerooioscanosocsonnios 208“33 2|2
Boot, Switch (RUbber)......cicceccencinsassinsonressssecens] |22U301 2|2
Harness, Door Switch Wirdng.......ceceeeeicveccecenccecana.s| |21H25L 19

e




T e R

= -.‘-rm:n:-w:..-.m. R e s 2 -
e e B R T S e

GROUP, PART NAME and DESCRIPTION

M=y mn

PART
NUMBER

USED PER
CAR MODEL

523| 524|533 534

30,802 - REAR VIEW MIERRCR

Mirror and Bracket, Glare Proof Tilt [use with Division Bar
Mirror and Bracket (Psinted)....... . |with Mirror Mtg. Hole

20. 808 - SCUFF PLATES
Pl&tei DOOT scuff' Rightltlilbﬁitlillliih
Elate, Doay Seuff, Left. . . .- ... e b ien e e

Drive nhilill-..;--.----;---r--tt--r-i---t-rnntncn-no-----

40.002 - AIR CONDITIONER (HEATER)

NOTE: The following parts are listed for 100302 Heater.

- NOTE:

e e o e
i o

bt

Heater (Pack
St'ﬂd, 7/16.-1 :Zntt-------o-r.--oo-c.n---c-----------.u---
Lockwagher, /26" Int, Tooth ... ... . .0... ... .. . _
Flatwasher, 1/2" Lo oo . o0 i iiiines oo
Jockwssher, T/16" Hy - . o2 oo o
Sats G-Il Aoy - . e

core’ ma’ter.'..l...-..'.iil'..'i..lil".‘i-'l‘il.".#.i.lt"

MOtorl Heaterivltt LA N B EE R E R EREEENFEEREE FE N FE N EEREF RN R FEFE R Y

e)-i ------- L B B B R R B O B R RE BN R R RN B OB O R RN NN BN RN R N B N

Grometq.-...-qn.--.--.-o.---.--.---r------.--------n-w-.---

Buahing-.---...:--------

Fﬂn' Heater....,............. ----- N N AW R R N R i e s e e s e ae
Sifit(‘-h and Bracketl bt L B B BR BN BE B OGN IR N BN B E B B BN BN BN RN R BN BN B OB OB BN NI O BN R BN R B R B N )

sulbe Heaber Bwiteh, - . o e -
Cable, Switch Feed (26 3/4" Long)e. . .overeonerornnnennns.
Buspers Hoater Deflector.. . . it ... iciiiiiiiioineinss cooe
Bumper, Heater Core...... '

*® o ® 0 0P S8 90 0P ORGP e PR O PO LE e e

40,008 - DEFROSTER CONTROLS

The following parts are listed for 100302 Heater.

o0 " eSS B0 P PP P e PR e e s s DS e

Nozzle, Defroster, Right
Nozele; Defragter Left . . oo - oo oo it o o
Outlet, Hoater DefroBter. ... .....i.coersescoiescananiosics
Hose, Defroster, Right
HOBQ: mfrﬂﬂtar, Left.----a-t----c---n-----p-----t--t'---.--c

Screw, No. 6~18 x 3/8" Pan Hd, Sl. Tep........

.""‘--.-l.l.'I..Itilllil""‘-'..-....

* 0 OO0 080 e e BN

40,013 - CAR MATS
Car Met (Ebony Black)(16 1/2" x 18")....c.ouuernernnnnnn.. :
Car Mat (Tulane Red)(16 1/2% x 18" ).......ouermemmononnnnns
Cer Mat (Verdure Green)(16 1/2" x 18")........
Car Mat (Marine Blue)(16 1/2% x 18")

& * & F 0 0 8 20w

® o080 20" 000 e e 00 o Pe Pe e

o o

214266
21 U267
213776
23777
213778

100306
100307
100308
100309

= =
R

FOFEFMHMFEHFMODUOUHEFE MDD DD
FOHFHEFEFHRFPDOHEFEZZODMDDD -
FOFRPFEFFRFRULODUOFEFEFOMNDND MDA

N i et
N b= 1 | =
N 2

* % # *#
% * % %
# *# % &

=

FOHMPFAEFFFFPDORMRE FFODPOD DDA

N

% % % =»

*As Required

26




: USED PER
GROUP, PART NAME and DESCRIPTION rR|  PART CAR MODEL
!i NUMBER |- =
s 5231524533534
40,014 - WINDSHIELD WIPER BLADES
Blade (P&Ckagﬁ)-.-- LR O BB RN OB R Y R BN N N T OB BT RN AT R RN N RN BN B R N A R BN B OA R A 100310 » * * _*
Consists of:
6 - 212155 Henry J Blades
6 - 212979 Keiser Blades
40,102 - ANTENNA (MANUAL)
Antenna (63 Inch)(Collapsible)e...ccveceesrcocccocecnareeeasl [1003A5[2|2(12(12
Antenna (80 Inch)(Collapsible)e..cc.cveeeercocesonncennns .ol (200326 1f1(12]|12
40,108 - BACK-UP LIGHTS
BachP Light (Package)tnngi-tir--l!lta.itccinl-ttbl-a.litcil 3100287 2 2 2 2
NOTE: Back-Up Light Package does not include Wiring
Package,
Wiri% (Pa&%e)l-i-q.--'.'FO.'.'-."‘"..."'--i".'I-'.I'l'.. Blmazz 1 1 1 1
Pa‘d' Hounting.li..-.ﬁ....‘...‘.‘.'ll."."'-".ll..'..--..l.. B 21395 2 2 2 2
Lens.'I.‘."..-.'.."....'.-.'.I...l-..‘........‘..-.'..-.'...‘ B 207369 2 2 2 2
Gaaket' Ilans---p-tt---'t.-.----i-.--l---n--------.--a----#---t B 207370 2 2 2 2
BGZG]. (Ibor) Lena'l*tlittii.‘ﬂ"l'!ll"-'!t'fliiiii-il‘t.tl'-it;i- B 207371 2 2 2 2
screw.-..-...--.....-...............- ---------------- s e wee B 207372 h h l'|- h’
40,112 - FOG LIGHTS
Fog Light (Package)(Pair)...... S e s e e obPea Y [T g
40,118 - REAR VIEW MIRROR (OUTSIIE)
Mirrorl spﬂtlight-¢.-¢--.-------.--a------n.----- ------ *sooas 100300 * » ! B
40.132 - SEAT COVERS
NOTE: The following are used in cars with Folding Rear
Seat.
cover Set] Mattigil-l'.'ll.tl-' IIIIII a8 @& o & ® & 5 F a e e e e g e e 100311 1 1 1 1
Cover Set, Plastic (Toreador Pattern)..........c.c.eceee....| [100312 1 1
NOTE: The following are used in cars with Stationary Rear
Seat,
cover set' mtting' * " o g e e® 8 ¥ ¢ oP e 9 e B P e e e P D P s TR W 1%31 1 1 1 1
Cover Set, Plastic (Toreador Pattern).......eceeceeececeecss| |10031 1 il
40,142 - DIRECTIONAL SIGNAL
mractional Sigml (Palckage)..t.'.'l‘..l'l--l-'-...I-I;'ltiﬂ-lt 100301 1 l 1 1
cablel Signal and- Parking Light.---- L LR EE R R R R N R R B 213803 2 2 2 2
Bljlb.l."-d-ii..'..i..'.l...'i.t-b"l‘..--‘"ll--.!.'.tflﬂ"...'. 201361 2 2 2 2
*As Required :
27




> USED PER

GROUP, PART NAME and DESCRIPTION R TARE CAR MODEL S
| L NUMBER
! S 523|524|533|534
40,164 - WIND GUARDS
]f
Wind Guard (Package)...........c.c..... Sersiieeesiveeiieies (100235 onlw e e
40.165 - REAR WINDOW AIR CIRCULATOR
' Alr Oirculator (Package)........ S cinacssanersneninos s iean| 21100239 LT | AT

ol

*As Required
28

:'-? :



	kfpm750001.jpg
	kfpm750002.jpg
	kfpm750003.jpg
	kfpm750004.jpg
	kfpm750005.jpg
	kfpm750006.jpg
	kfpm750007.jpg
	kfpm750008.jpg
	kfpm750009.jpg
	kfpm750010.jpg
	kfpm750011.jpg
	kfpm750012.jpg
	kfpm750013.jpg
	kfpm750014.jpg
	kfpm750015.jpg
	kfpm750016.jpg
	kfpm750017.jpg
	kfpm750018.jpg
	kfpm750019.jpg
	kfpm750020.jpg
	kfpm750021.jpg
	kfpm750022.jpg
	kfpm750023.jpg
	kfpm750024.jpg
	kfpm750025.jpg
	kfpm750026.jpg
	kfpm750027.jpg
	kfpm750028.jpg

